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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The SENWA MEXICO,S.A.DE C.V’s product, model number: LS130PLUS (FCC ID: 2AAA6-LS130PLUS)
or the "EUT" in this report was a Mobile Phone(Base Unit), which was measured approximately: 15.2 cm
(L) x 7.2 cm (W) x 9.35 cm (H), rated with input voltage: DC 3.8V from battery or DC 5.0V from adapter.

Adapter Information;

Model: SENWAC1AM

Input: AC 100-240V, 50/60Hz, 0.25 A
Output: DC 5.0V, 1000mA

*All measurement and test data in this report was gathered from production sample serial number: 1810290040.
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-10-29.

Objective

This test report is prepared on behalf of SENWA MEXICO,S.A.DE C.V in accordance with Part 2-Subpart J,
Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions
rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation

characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)
FCC Part 15.247 DSS & DTS submissions with FCC ID: 2AAA6-LS130PLUS and part of system FCC
Part 15.247 DSS submissions with FCC ID: 2AAA6-LS130PLUS-BT.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
i CMWS00/ AC Power i
: CMU200 Source :
A
Antenna EUT 5
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

SUMMARY OF TEST RESULTS

§ 24.232 (c); §27.50(d) (h)

FCC Rules Description of Test Result
82.1091 Maximum Permissible Exposure(MPE) Compliance
§2.1046; §22.913 (a); RF Output Power Compliance

§2.1047 Modulation Characteristics

Not Applicable

§ 2.1049; § 22.905;

§ 24.235; 827.54;

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§ 422%,)%5(;22227%137(%)(”1) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-05-22 | 2018-11-22
Sonoma .
instrument Amplifier 310N 186238 2018-05-12 | 2018-11-12
Sonoma e
instrument Amplifier 310N 186238 2018-11-12 | 2019-05-12
Anritsu Signal Generator 68369B 004114 2017-12-24 | 2018-12-24
Rohde & .
Schwarz EMI Test Receiver ESCI 101120 2018-01-11 | 2019-01-11
COM POWER Dipole Antenna AD-100 41000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
Ducommun UFA147A-2362-
technologies RF Cable 100100 MFR64639 231029-003 | 2018-08-01 | 2019-02-01
Ducommun
technologies RF Cable 104PEA 218124002 2018-05-21 | 2018-11-21
Ducommun
technologies RF Cable RG-214 1 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 2 2018-05-22 | 2018-11-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
s:;‘bsl'r';'é Amplifier QLW-18405536-10 15964001002 2018-08-01 | 2019-02-01

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde &
Spectrum Analyzer FSU26 200120 2017-12-24 | 2018-12-24
Schwarz
ESPEC Temperature & EL-10KA 09107726 2017-12-21 | 2018-12-21
Humidity Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2017-12-14 | 2018-12-14
Wideband Radio
Rohde & Communication CMWS500 1201.002K30- | 318 0623 | 2019-06-23
Schwarz 146520-wh
Tester
Ducommun RF Cable RG-214 3 Each Time
technologies
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
Un-known Power Splitter 1620 129 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

FCC §2.1091- MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Applicable Standard

According to subpart 2.1091 systems operating under the provisions of this section shall be operated in a
manner that ensures the public is not exposed to RF energy level in excess of the communication
guidelines.

Limits for General Population/Uncontrolled Exposure

Limits for General Population/Uncontrolled Exposure
Frequency Electric Field Magnetic Field Power Averaging
Range Strength Strength Density Time
(MHz) (V/m) (A/m) (mW/cm?) (Minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/%) 30
30-300 275 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30
f = frequency in MHz
* = Plane-wave equivalent power density
Result
Calculated Formulary:
Predication of MPE limit at a given distance
PG
S= 5
4R

S = power density (in appropriate units, e.g. mW/cm2)

P = power input to the antenna (in appropriate units, e.g., mW).

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain
factor, is normally numeric gain.

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm)

FCC Part 27, FCC Part 22H/24E Page 9 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Operation Fr&lﬁ:)cy Antenna Gain e omer i li,:r::ftry hglvzch'::z')t
(dBi) (numeric) (dBm) (mW) (cm) (mW/cmz)

Wifi 2412-2462 15 1.41 21.0 125.89 20 0.0353 1.0
BLE 2402-2480 15 141 0 1 20 0.0003 1.0
Bluetooth 2402-2480 15 141 8.0 6.31 20 0.0018 1.0
GSM 824-849 -1.09 0.78 325 1778.28 20 0.2761 0.55
PCS 1850-1910 0.38 1.09 29.5 891.25 20 0.1934 1.0
WCDMA B2 1850-1910 0.38 1.09 220 158.49 20 0.0344 1.0
WCDMA B5 824-849 -1.09 0.78 22.5 177.83 20 0.0276 0.55
LTE B2 1850-1910 0.38 1.09 235 223.87 20 0.0486 1.0
LTE B4 1710-1755 0.54 1.13 235 223.87 20 0.0504 1.0
LTE B5 824-849 -1.09 0.78 235 223.87 20 0.0348 0.55
LTE B7 2500-2570 1.20 1.32 23.0 199.53 20 0.0524 1.0
LTE B66 1710-1780 0.54 1.13 23.0 199.53 20 0.0449 1.0

Simultaneously consider:
The worst case is wifi and Bluetooth and GSM cellular band transmitting simultaneously:

The rate=0.0353/1.0+0.0018/1.0+0.2761/0.55=0.5392<1
Note: To maintain compliance with the FCC’s RF exposure guidelines, place the equipment at least 20cm
from nearby persons.

Result: compliance.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50(d)(h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
According to §27.50(d), Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz
band and mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are
limited to 1 watt EIRP.

According to 827.50(h), Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0
watts transmitter output power.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2018-11-10.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Conducted Power

Cellular Band (Part 22H)

Frequenc ASTERIEES Qo Limit
Mode Channel 1\(/}H ) y Power dBm)
iz (dBm) {dkh
128 824.2 32.24 38.45
GSM 190 836.6 32.37 38.45
251 848.8 32.40 38.45
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 32.21 30.07 28.34 26.14 38.45
GPRS 190 836.6 32.33 30.30 28.65 26.46 38.45
251 848.8 32.40 30.41 28.75 26.63 38.45
Average Output Power
Test Test e (dBm)
Mode Conditi Mod Sub = =
QIUIRol CE Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.98 22.06 22.07
1 21.24 21.43 21.48
2 21.17 21.38 21.43
HSDPA
3 21.32 21.51 21.59
4 21.17 21.36 21.35
WCDMA Normal
(Band V) 1 21.33 21.52 21.58
2 21.30 21.40 2151
HSUPA 3 21.40 21.55 21.62
4 21.21 21.40 2151
5 21.39 21.61 21.62

FCC Part 27, FCC Part 22H/24E Page 13 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D
PCS Band (Part 24E)
Average Output A
Mode Channel Frequency Power S
(MHz) (dBm) (dBm)
512 1850.2 29.14 33
GSM 661 1880.0 28.84 33
810 1909.8 28.33 33
F Average Output Power L
Mode Channel requency (dBm) 1l
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 29.21 27.56 25.71 24.33 33
GPRS 661 1880.0 28.78 27.48 25.62 24.31 33
810 1909.8 28.45 27.32 25.23 24.20 33
Average Output Power
Test Test Se (dBm)
Mode Conditi Mod Sub : =
onuion RCL Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.55 21.35 21.19
1 20.42 20.46 20.35
2 20.31 20.39 20.26
HSDPA
3 20.46 20.53 20.44
WCDMA Normal 4 20.31 20.33 20.30
(Band I1) 1 20.51 20.47 20.45
2 20.45 20.37 20.36
HSUPA 3 20.61 20.51 20.53
4 20.44 20.44 20.35
5 20.60 20.54 20.51
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.39 13
GSM Middle 142 13
High 1.37 13
Mode Channel PAR (dB) Limit (dB)
Low 3.47 13
RMC -
(BPSK) Middle 3.31 13
High 3.33 13
Low 3.51 13
HSDPA -
(160AM) Middle 3.70 13
High 3.39 13
Low 3.60 13
HSUPA -
(BPSK) Middle 3.36 13
High 3.56 13
PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 141 13
GSM Middle 1.47 13
High 1.45 13
PAR Limit
Mode Channel (dB) (dB)
Low 443 13
RMC -
(BPSK) Middle 4.62 13
High 4.43 13
Low 4.46 13
HSDPA -
(160AM) Middle 4.39 13
High 457 13
Low 4.69 13
HSUPA -
(BPSK) Middle 4.33 13
High 4.47 13

FCC Part 27, FCC Part 22H/24E Page 15 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

Radiated Power

GSM Mode:
\Frequency ﬁiﬁﬁi":r Tlf:::t?::le Rf‘ Arjenna Sllgitll)tll:eintenna A})Jse(:,l;te Limit | Margin
MHD | vy | Degree | s | iy | cney | 1055 | Gain | (@Bm) | @B | (@B)
(dB) [ (dB)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 92.34 102 15 H 33.0 1.9 0.0 31.10 38.45 7.35
836.6 87.66 295 1.3 \% 27.7 1.9 0.0 25.80 38.45 | 12.65
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 92.33 336 1.1 H 22.3 1.30 9.40 30.40 33 2.6
1880.00 | 91.00 16 1.2 \% 20.7 1.30 9.40 28.80 33 4.2
WCDMA Mode:
Frequency Receiyer Turntable LS LE Su(lj):t;I:teintenna Absolute Limit | Margin
MH)  (Cipuvy | Degree | TeEnt| Potar | Level | Ctoss | “Gain | (qpm) | @B | (@B)
(dB) | (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 86.93 164 1.6 H 27.6 1.9 0.0 25.70 38.45 12.75
836.6 81.06 250 2.1 \% 211 1.9 0.0 19.20 38.45 19.25
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 87.02 245 1.0 H 17.0 1.30 9.40 25.10 33.00 7.9
1880.00 | 86.40 242 1.8 \% 16.1 1.30 9.40 24.20 33.00 8.8
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.48 22.43 22.39
RB Size=1, RB Offset=2 21.74 21.73 21.62
RB Size=1, RB Offset=5 21.94 21.92 21.88
QPSK RB Size=3, RB Offset=0 22.52 22.51 22.40
RB Size=3, RB Offset=1 22.52 22.47 22.37
RB Size=3, RB Offset=2 21.81 21.76 21.68
RB Size=6, RB Offset=0 2291 22.88 22.76
L4 RB Size=1, RB Offset=0 22.34 22.22 22.10
RB Size=1, RB Offset=2 21.58 21.52 21.40
RB Size=1, RB Offset=5 21.78 21.73 21.63
16QAM RB Size=3, RB Offset=0 22.36 22.24 22.16
RB Size=3, RB Offset=1 22.25 22.14 22.05
RB Size=3, RB Offset=2 21.61 21.57 21.49
RB Size=6, RB Offset=0 22.72 22.68 22.59
RB Size=1, RB Offset=0 22.70 22.70 22.57
RB Size=1, RB Offset=7 22.56 22.55 22.44
RB Size=1, RB Offset=14 22.99 22.98 22.92
QPSK RB Size=8, RB Offset=0 22.54 22.56 22.50
RB Size=8, RB Offset=4 22.55 22.49 22.37
RB Size=8, RB Offset=7 22.62 22.62 22.53
RB Size=15, RB Offset=0 22.21 22.16 22.04
30 RB Size=1, RB Offset=0 22.54 22.49 22.44
RB Size=1, RB Offset=7 22.34 22.25 22.14
RB Size=1, RB Offset=14 22.88 22.82 22.78
16QAM RB Size=8, RB Offset=0 22.47 22.40 22.29
RB Size=8, RB Offset=4 22.25 22.16 22.07
RB Size=8, RB Offset=7 22.46 22.43 22.33
RB Size=15, RB Offset=0 21.94 21.83 21.77
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.26 22.4 22.15

RB Size=1, RB Offset=12 22.21 22.35 22.05

RB Size=1, RB Offset=24 22.37 22.47 22.24

QPSK RB Size=12, RB Offset=0 21.87 22.06 21.82

RB Size=12, RB Offset=6 21.80 22.02 21.69

RB Size=12, RB Offset=11 21.98 22.19 21.92

RB Size=25, RB Offset=0 21.45 21.79 21.54

>0 RB Size=1, RB Offset=0 22.22 22.43 22.11

RB Size=1, RB Offset=12 22.12 22.34 22.05

RB Size=1, RB Offset=24 22.29 22.56 22.16

16QAM RB Size=12, RB Offset=0 21.89 22.15 21.86

RB Size=12, RB Offset=6 21.82 22.05 21.74

RB Size=12, RB Offset=11 21.96 22.21 21.99

RB Size=25, RB Offset=0 21.54 21.83 21.57

RB Size=1, RB Offset=0 21.95 22.12 21.87

RB Size=1, RB Offset=24 21.86 22.07 21.75

RB Size=1, RB Offset=49 21.99 22.21 21.90

QPSK RB Size=25, RB Offset=0 21.83 22.07 21.85

RB Size=25, RB Offset=12 21.80 22.00 21.74

RB Size=25, RB Offset=24 21.88 22.15 21.97

RB Size=50, RB Offset=0 21.75 22.00 21.84

100 RB Size=1, RB Offset=0 21.92 22.08 21.84

RB Size=1, RB Offset=24 21.83 22.03 21.71

RB Size=1, RB Offset=49 21.97 22.19 21.89

16QAM RB Size=25, RB Offset=0 21.72 21.95 21.71

RB Size=25, RB Offset=12 21.64 21.84 21.65

RB Size=25, RB Offset=24 21.85 22.06 21.78

RB Size=50, RB Offset=0 21.45 21.86 21.57
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.43 21.73 21.37

RB Size=1, RB Offset=37 21.35 21.65 21.26

RB Size=1, RB Offset=74 21.55 21.78 21.47

QPSK RB Size=36, RB Offset=0 21.42 21.68 21.48

RB Size=36, RB Offset=18 21.34 21.60 21.41

RB Size=36, RB Offset=37 2151 21.80 21.54

RB Size=75, RB Offset=0 21.42 21.65 21.34

150 RB Size=1, RB Offset=0 21.45 21.70 21.32

RB Size=1, RB Offset=37 21.40 21.58 21.26

RB Size=1, RB Offset=74 21.51 21.83 21.42

16QAM RB Size=36, RB Offset=0 21.34 2151 21.37

RB Size=36, RB Offset=18 21.24 21.42 21.34

RB Size=36, RB Offset=37 21.45 21.63 21.42

RB Size=75, RB Offset=0 21.15 21.37 21.18

RB Size=1, RB Offset=0 22.75 23.03 22.81

RB Size=1, RB Offset=49 22.63 22.99 22.76

RB Size=1, RB Offset=99 22.79 23.11 22.93

QPSK RB Size=50, RB Offset=0 21.57 21.84 21.59

RB Size=50, RB Offset=24 21.52 21.72 21.52

RB Size=50, RB Offset=49 21.64 21.89 21.69

RB Size=100, RB Offset=0 21.34 21.59 21.24

200 RB Size=1, RB Offset=0 22.74 23.02 22.72

RB Size=1, RB Offset=49 22.71 22.94 22.63

RB Size=1, RB Offset=99 22.86 23.12 22.76

16QAM RB Size=50, RB Offset=0 22.26 22.51 22.17

RB Size=50, RB Offset=24 22.22 22.39 22.14

RB Size=50, RB Offset=49 22.29 22.63 22.26

RB Size=100, RB Offset=0 21.54 21.83 21.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Peak-to-average ratio (PAR)

Modulation Middl(edg;lannel Linl:i? l(fiB) Result
QPSS*i(Zé)lRB 6.95 13 Pass
QPSK LO0RB |7 6 13 pass
16Q'§i'\z/l e;lRB 7.75 13 Pass
16QA2/i|ZSOORB 7.38 13 Pass
QPSK:
Frequency llllecei‘ver ;l;l:)lilel e S“Cb:t;::tedAntenna o Limit
(MHz) ((f]:;(]lj,l\l;;g Angle Height | Polar | Level Loss Gain (I&g:ll) (dBm)
e (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1880.00 80.17 39 1.7 H 10.1 1.30 9.40 18.20 33
1880.00 82.32 337 13 \ 121 1.30 9.40 20.20 33
3 MHz Bandwidth
1880.00 80.22 325 24 H 10.2 1.30 9.40 18.30 33
1880.00 82.36 301 1.6 \ 121 1.30 9.40 20.20 33
5 MHz Bandwidth
1880.00 79.94 4 17 H 9.9 1.30 9.40 18.00 33
1880.00 81.86 43 1.6 \ 11.6 1.30 9.40 19.70 33
10 MHz Bandwidth
1880.00 80.12 136 2.1 H 10.1 1.30 9.40 18.20 33
1880.00 82.54 31 1.2 \ 12.3 1.30 9.40 20.40 33
12 MHz Bandwidth
1880.00 79.64 158 15 H 9.6 1.30 9.40 17.70 33
1880.00 82.14 232 1.9 \ 11.9 1.30 9.40 20.00 33
20 MHz Bandwidth
1880.00 80.38 218 2.2 H 10.3 1.30 9.40 18.40 33
1880.00 82.98 5 1.7 \ 12.7 1.30 9.40 20.80 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

16QAM:
Frequency l;zzeaii\':r ;l;ul;)li::l RX — Sucb::::tedAntenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1880.00 79.11 138 2.4 H 9.1 1.30 9.40 17.20 33
1880.00 82.23 75 2.1 \ 12.0 1.30 9.40 20.10 33
3 MHz Bandwidth
1880.00 78.76 3 2.1 H 8.7 1.30 9.40 16.80 33
1880.00 81.66 155 1.6 \% 11.4 1.30 9.40 19.50 33
5 MHz Bandwidth
1880.00 78.89 243 24 H 8.8 1.30 9.40 16.90 33
1880.00 81.86 89 1.9 \% 11.6 1.30 9.40 19.70 33
10 MHz Bandwidth
1880.00 79.19 68 19 H 9.1 1.30 9.40 17.20 33
1880.00 82.13 90 2.0 \% 11.9 1.30 9.40 20.00 33
15 MHz Bandwidth
1880.00 79.58 117 1.2 H 9.5 1.30 9.40 17.60 33
1880.00 81.96 283 1.6 \ 11.7 1.30 9.40 19.80 33
20 MHz Bandwidth
1880.00 79.81 99 2.3 H 9.8 1.30 9.40 17.90 33
1880.00 82.53 342 1.4 \% 12.3 1.30 9.40 20.40 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

LTE Band 4:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.38 22.32 22.25
RB Size=1, RB Offset=2 22.29 22.24 22.15
RB Size=1, RB Offset=5 21.99 21.93 21.85
QPSK RB Size=3, RB Offset=0 22.59 22.53 22.46
RB Size=3, RB Offset=1 22.71 22.66 22.58
RB Size=3, RB Offset=2 21.87 21.87 21.83
RB Size=6, RB Offset=0 22.53 22.49 22.39
L4 RB Size=1, RB Offset=0 22.22 22.14 22.02
RB Size=1, RB Offset=2 22.12 22.03 21.93
RB Size=1, RB Offset=5 21.72 21.62 21.54
16QAM RB Size=3, RB Offset=0 22.34 22.21 22.08
RB Size=3, RB Offset=1 22.49 22.36 22.29
RB Size=3, RB Offset=2 2177 21.67 21.59
RB Size=6, RB Offset=0 22.26 22.21 22.10
RB Size=1, RB Offset=0 22.30 22.31 22.23
RB Size=1, RB Offset=7 22.09 22.10 22.00
RB Size=1, RB Offset=14 22.72 22.72 22.60
QPSK RB Size=8, RB Offset=0 22.32 22.25 22.17
RB Size=8, RB Offset=4 21.84 21.85 21.74
RB Size=8, RB Offset=7 21.52 21.53 21.46
RB Size=15, RB Offset=0 21.62 21.57 21,51
30 RB Size=1, RB Offset=0 22.38 22.32 22.43
RB Size=1, RB Offset=7 22.93 22.25 22.56
RB Size=1, RB Offset=14 22.89 22.11 22.73
16QAM RB Size=8, RB Offset=0 22.91 21.84 22.61
RB Size=8, RB Offset=4 22.78 21.94 22.62
RB Size=8, RB Offset=7 22.51 22.21 23.02
RB Size=15, RB Offset=0 22.49 22.31 22.86
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.21 22.32 22.36

RB Size=1, RB Offset=12 22.30 21.99 22.49

RB Size=1, RB Offset=24 22.56 22.26 22.46

QPSK RB Size=12, RB Offset=0 22.77 21.84 22.62

RB Size=12, RB Offset=6 22.49 21.97 22.75

RB Size=12, RB Offset=11 22.67 2191 23.08

RB Size=25, RB Offset=0 22.60 21.86 22.80

>0 RB Size=1, RB Offset=0 22.25 22.18 22.33

RB Size=1, RB Offset=12 22.55 21.95 22.68

RB Size=1, RB Offset=24 22.79 21.72 22.33

16QAM RB Size=12, RB Offset=0 22.45 22.17 22.46

RB Size=12, RB Offset=6 22.28 21.95 22.69

RB Size=12, RB Offset=11 22.36 22.05 22.72

RB Size=25, RB Offset=0 22.77 21.72 22.50

RB Size=1, RB Offset=0 22.15 22.13 22.28

RB Size=1, RB Offset=24 22.52 21.87 22.76

RB Size=1, RB Offset=49 22.38 21.86 22.49

QPSK RB Size=25, RB Offset=0 22.31 21.94 22.58

RB Size=25, RB Offset=12 22.23 21.83 22.46

RB Size=25, RB Offset=24 22.63 22.10 22.87

RB Size=50, RB Offset=0 22.38 21.78 22.77

100 RB Size=1, RB Offset=0 22.24 22.17 22.24

RB Size=1, RB Offset=24 21.93 21.98 21.92

RB Size=1, RB Offset=49 21.92 22.01 21.90

16QAM RB Size=25, RB Offset=0 21.89 21.82 22.03

RB Size=25, RB Offset=12 22.09 21.75 21.93

RB Size=25, RB Offset=24 21.90 22.05 21.62

RB Size=50, RB Offset=0 21.83 21.71 21.78
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

e e . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.11 22.13 22.21

RB Size=1, RB Offset=37 21.78 21.84 22.13

RB Size=1, RB Offset=74 21.86 21.77 21.89

QPSK RB Size=36, RB Offset=0 21.84 21.76 22.17

RB Size=36, RB Offset=18 21.71 21.82 21.94

RB Size=36, RB Offset=37 21.78 21.69 21.85

RB Size=75, RB Offset=0 22.06 21.82 22.07

150 RB Size=1, RB Offset=0 21.89 22.05 22.13

RB Size=1, RB Offset=37 21.41 21.71 21.68

RB Size=1, RB Offset=74 21.50 21.57 21.92

16QAM RB Size=36, RB Offset=0 21.73 22.00 22.09

RB Size=36, RB Offset=18 21.73 21.57 21.71

RB Size=36, RB Offset=37 21.60 21.62 21.23

RB Size=75, RB Offset=0 21.71 21.82 21.78

RB Size=1, RB Offset=0 21.85 21.85 22.07

RB Size=1, RB Offset=49 21.42 21.81 21.92

RB Size=1, RB Offset=99 21.69 21.73 21.86

QPSK RB Size=50, RB Offset=0 21.43 21.77 21.70

RB Size=50, RB Offset=24 21.38 21.39 21.94

RB Size=50, RB Offset=49 21.56 21.35 21.93

RB Size=100, RB Offset=0 21.70 21.44 21.60

200 RB Size=1, RB Offset=0 21.89 21.93 22.01

RB Size=1, RB Offset=49 21.84 21.87 21.63

RB Size=1, RB Offset=99 21.63 21.59 21.79

16QAM RB Size=50, RB Offset=0 21.84 21.46 21.86

RB Size=50, RB Offset=24 21.80 21.68 21.55

RB Size=50, RB Offset=49 21.56 21.47 21.23

RB Size=100, RB Offset=0 21.80 21.63 21.97
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPS;;SRB 6.73 13 Pass
stéi%)ORB 6.84 13 Pass
16Q'g‘i'\z"e§lRB 7.30 13 Pass
lGQAg/ilZSOORB 7.32 13 Pass
QPSK:
. Turn Rx Antenna Substituted
Frequency lliecill.ver table . Cable | Antenna A2801l=te Limit
(MHz) ((;;"l\rll)g Angle Height | Polar | Level Loss Gain (dg’;) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 79.88 31 2.1 H 6.7 1.30 8.90 14.30 30
1732.50 85.19 341 1.7 \ 12.6 1.30 8.90 20.20 30
3 MHz Bandwidth
1732.50 79.97 10 19 H 6.8 1.30 8.90 14.40 30
1732.50 86.21 249 14 \ 13.6 1.30 8.90 21.20 30
5 MHz Bandwidth
1732.50 80.11 357 1.7 H 6.9 1.30 8.90 14.50 30
1732.50 86.76 225 2.1 \ 14.2 1.30 8.90 21.80 30
10 MHz Bandwidth
1732.50 79.84 105 2.3 H 6.7 1.30 8.90 14.30 30
1732.50 86.96 360 1.6 \ 14.4 1.30 8.90 22.00 30
15 MHz Bandwidth
1732.50 79.63 146 1.2 H 6.5 1.30 8.90 14.10 30
1732.50 87.26 92 1.2 \ 14.7 1.30 8.90 22.30 30
20 MHz Bandwidth
1732.50 80.14 297 25 H 7.0 1.30 8.90 14.60 30
1732.50 87.47 310 11 \ 14.9 1.30 8.90 22.50 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

16QAM:
Frequency l;zzeaii\':r ;l;ul;)li::l RX — Sucb::::tedAntenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 79.26 324 1.2 H 6.1 1.30 8.90 13.70 30
1732.50 86.19 309 1.8 \ 13.6 1.30 8.90 21.20 30
3 MHz Bandwidth
1732.50 79.62 246 1.3 H 6.5 1.30 8.90 14.10 30
1732.50 86.52 334 1.1 \% 14.0 1.30 8.90 21.60 30
5 MHz Bandwidth
1732.50 79.13 166 1.4 H 6.0 1.30 8.90 13.60 30
1732.50 86.33 173 1.8 \% 13.8 1.30 8.90 21.40 30
10 MHz Bandwidth
1732.50 78.66 313 17 H 55 1.30 8.90 13.10 30
1732.50 86.43 85 24 \% 13.9 1.30 8.90 21.50 30
15 MHz Bandwidth
1732.50 79.49 284 15 H 6.3 1.30 8.90 13.90 30
1732.50 86.96 262 13 \ 14.4 1.30 8.90 22.00 30
20 MHz Bandwidth
1732.50 79.86 173 18 H 6.7 1.30 8.90 14.30 30
1732.50 87.21 171 1.9 \% 14.6 1.30 8.90 22.20 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

LTE Band 5:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.05 22.22 22.07
RB Size=1, RB Offset=2 21.98 22.13 21.99
RB Size=1, RB Offset=5 22.11 2231 22.12
QPSK RB Size=3, RB Offset=0 22.78 23.02 2281
RB Size=3, RB Offset=1 22.74 22.98 22.72
RB Size=3, RB Offset=2 22.89 23.09 22.88
RB Size=6, RB Offset=0 20.78 21.00 20.74
L4 RB Size=1, RB Offset=0 22.09 22.26 22.03
RB Size=1, RB Offset=2 22.05 22.14 21.90
RB Size=1, RB Offset=5 22.19 22.33 22.06
16QAM RB Size=3, RB Offset=0 21.56 21.84 21.61
RB Size=3, RB Offset=1 21.50 21.73 21.55
RB Size=3, RB Offset=2 21.64 21.94 21.71
RB Size=6, RB Offset=0 21.26 21.54 21.28
RB Size=1, RB Offset=0 22.07 22.3 22.08
RB Size=1, RB Offset=7 21.94 22.18 22.00
RB Size=1, RB Offset=14 22.15 22.42 22.18
QPSK RB Size=8, RB Offset=0 21.67 21.91 21.64
RB Size=8, RB Offset=4 21.56 21.80 21.59
RB Size=8, RB Offset=7 21.76 21.99 21.73
RB Size=15, RB Offset=0 21.32 21.60 21.24
30 RB Size=1, RB Offset=0 22.01 22.28 22.03
RB Size=1, RB Offset=7 21.91 22.16 21.93
RB Size=1, RB Offset=14 22.13 22.33 22.12
16QAM RB Size=8, RB Offset=0 21.64 21.97 21.69
RB Size=8, RB Offset=4 21.55 21.85 21.62
RB Size=8, RB Offset=7 21.71 22.05 21.80
RB Size=15, RB Offset=0 21.35 21.62 21.42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

e ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.15 22.36 22.16

RB Size=1, RB Offset=12 22.03 22.26 22.07

RB Size=1, RB Offset=24 22.27 22.43 22.26

QPSK RB Size=12, RB Offset=0 21.67 21.95 21.62

RB Size=12, RB Offset=6 21.62 21.82 2151

RB Size=12, RB Offset=11 21.73 22.00 21.67

RB Size=25, RB Offset=0 21.32 21.66 21.27

>0 RB Size=1, RB Offset=0 22.26 224 2221

RB Size=1, RB Offset=12 22.19 22.33 22.12

RB Size=1, RB Offset=24 22.36 22.46 22.31

16QAM RB Size=12, RB Offset=0 21.63 21.92 21.66

RB Size=12, RB Offset=6 21.57 21.87 21.55

RB Size=12, RB Offset=11 21.75 21.96 21.76

RB Size=25, RB Offset=0 21.32 21.64 21.27

RB Size=1, RB Offset=0 22.12 22.37 22.15

RB Size=1, RB Offset=24 22.00 22.29 22.04

RB Size=1, RB Offset=49 22.23 22.50 22.26

QPSK RB Size=25, RB Offset=0 21.71 21.95 21.73

RB Size=25, RB Offset=12 21.59 21.84 21.63

RB Size=25, RB Offset=24 21.82 22.03 21.83

RB Size=50, RB Offset=0 21.25 21.64 21.34

100 RB Size=1, RB Offset=0 22.15 2231 22.17

RB Size=1, RB Offset=24 22.06 22.19 22.12

RB Size=1, RB Offset=49 22.19 22.39 22.25

16QAM RB Size=25, RB Offset=0 21.61 21.94 21.63

RB Size=25, RB Offset=12 21.49 21.82 21.54

RB Size=25, RB Offset=24 21.70 22.02 21.75

RB Size=50, RB Offset=0 21.24 21.56 21.34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 6.73 13 Pass
QPSK (50RB
Size) 7.14 13 Pass
16QAM (1RB
Size) 7.08 13 Pass
16QAM (50RB
Size) 7.82 13 Pass
QPSK:
Rx A i
Frequency Hote ;l;l:)lilel e SquStl:UtedA Absolute Limit
MH Reading Ansl Height | Polar | Level o ntepna Level dB
( Z) (dBllV) ngle H/V dB Loss Gain (dBm) ( m)
Degree (m) ( ) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
836.5 83.18 153 2.4 H 23.8 1.9 0.0 21.90 38.45
836.5 84.61 202 2.3 Vv 24.6 1.9 0.0 22.70 38.45
3 MHz Bandwidth
836.5 83.49 238 2.3 H 24.1 1.9 0.0 22.20 38.45
836.5 84.22 343 2.3 \Y 24.2 1.9 0.0 22.30 38.45
5 MHz Bandwidth
836.5 83.57 293 1.6 H 24.2 1.9 0.0 22.30 38.45
836.5 84.19 164 2.3 \Y 24.2 1.9 0.0 22.30 38.45
10 MHz Bandwidth
836.5 83.16 0 1.2 H 23.8 1.9 0.0 21.90 38.45
836.5 84.14 351 1.9 Vv 24.1 1.9 0.0 22.20 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

16QAM:
. Receiver ’tfl:in Rx Antenna Substituted Absolute it
iy | Reading | g | Height | Polar | Level | QN | AGTIR | Level | g
Degree (m) | (HYV) | (dBm) (dB) (dB)
Middle Channel

1.4 MHz Bandwidth
836.5 82.64 182 2.0 H 23.3 1.9 0.0 21.40 38.45
836.5 83.77 272 1.2 \ 23.8 1.9 0.0 21.90 38.45

3 MHz Bandwidth
836.5 83.29 100 1.1 H 23.9 1.9 0.0 22.00 38.45
836.5 84.27 178 1.0 V 24.3 19 0.0 22.40 38.45

5 MHz Bandwidth
836.5 83.49 224 15 H 24.1 1.9 0.0 22.20 38.45
836.5 84.54 254 2.0 \YJ 24.5 1.9 0.0 22.60 38.45

10 MHz Bandwidth
836.5 83.28 133 1.7 H 23.9 1.9 0.0 22.00 38.45
836.5 84.65 241 2.3 \ 24.7 1.9 0.0 22.80 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

LTE Band 7:
Maximum Output Power
B*‘(‘l‘v‘llﬁiz‘)“h Modulation RB size/RB Offset T G R
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.29 2222 2211
RB Size=1, RB Offset=12 2135 2133 21.25
RB Size=1, RB Offset=24 21.39 2137 21.26
QPSK RB Size=12, RB Offset=0 2251 22.48 22.43
RB Size=12, RB Offset=6 22.36 2232 22.29
RB Size=12, RB Offset=11 2212 22.14 22,01
RB Size=25, RB Offset=0 2272 2273 22.60
>0 RB Size=1, RB Offset=0 22.02 21.96 21.86
RB Size=1, RB Offset=12 21.14 21.04 20.97
RB Size=1, RB Offset=24 21.19 21.14 21.04
16QAM RB Size=12, RB Offset=0 22.38 2227 22.15
RB Size=12, RB Offset=6 2217 22.04 21.98
RB Size=12, RB Offset=11 21.96 21.89 21.84
RB Size=25, RB Offset=0 2253 2247 2235
RB Size=1, RB Offset=0 2254 22.48 2239
RB Size=1, RB Offset=24 2213 22.10 22.05
RB Size=1, RB Offset=49 22.93 22.95 22.90
QPSK RB Size=25, RB Offset=0 22.44 22.40 22.34
RB Size=25, RB Offset=12 22.41 2236 22.28
RB Size=25, RB Offset=24 21.81 21.80 2175
RB Size=50, RB Offset=0 2257 2255 22.46
100 RB Size=1, RB Offset=0 22.29 22.17 22.08
RB Size=1, RB Offset=24 21.94 21.86 2178
RB Size=1, RB Offset=49 22.82 2276 22.70
16QAM RB Size=25, RB Offset=0 2224 2211 22,01
RB Size=25, RB Offset=12 2215 22.07 22,01
RB Size=25, RB Offset=24 2163 2152 21.47
RB Size=50, RB Offset=0 22.41 2233 22.23
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e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.76 21.74 21.61

RB Size=1, RB Offset=37 21.41 21.38 21.32

RB Size=1, RB Offset=74 21.26 21.27 21.20

QPSK RB Size=36, RB Offset=0 22.02 21.98 21.92

RB Size=36, RB Offset=18 22.16 22.10 22.02

RB Size=36, RB Offset=37 21.61 21.57 21.54

RB Size=75, RB Offset=0 22.14 22.13 22.05

150 RB Size=1, RB Offset=0 21.52 21.45 21.33

RB Size=1, RB Offset=37 21.27 21.18 21.10

RB Size=1, RB Offset=74 21.11 21.05 21.00

16QAM RB Size=36, RB Offset=0 21.87 21.81 21.77

RB Size=36, RB Offset=18 21.92 21.86 21.82

RB Size=36, RB Offset=37 21.49 21.42 21.31

RB Size=75, RB Offset=0 21.94 21.90 21.86

RB Size=1, RB Offset=0 22.13 22.13 22.05

RB Size=1, RB Offset=49 22.07 22.07 21.97

RB Size=1, RB Offset=99 22.40 22.34 22.26

QPSK RB Size=50, RB Offset=0 21.76 21.78 21.68

RB Size=50, RB Offset=24 21.47 21.42 21.33

RB Size=50, RB Offset=49 21.26 21.23 21.16

RB Size=100, RB Offset=0 21.28 21.26 21.15

200 RB Size=1, RB Offset=0 22.00 21.97 21.92

RB Size=1, RB Offset=49 21.88 21.83 21.78

RB Size=1, RB Offset=99 22.15 22.06 21.99

16QAM RB Size=50, RB Offset=0 21.64 21.54 21.45

RB Size=50, RB Offset=24 21.25 21.16 21.04

RB Size=50, RB Offset=49 21.13 21.06 21.02

RB Size=100, RB Offset=0 21.04 20.97 20.93
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Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.76 13 Pass
stéig())ORB 6.17 13 Pass
16Q'g‘i'\z"e§lRB 7.15 13 Pass
lGQAg/ilZSOORB 7.89 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (ﬁ%‘:ll) (dBm)
Degree | (m) | (HNV)| (@Bm) | qp | Gp
Middle Channel
5 MHz Bandwidth
2535.00 77.69 1 15 H 8.8 2.60 10.20 16.40 33
2535.00 84.62 228 2.3 \Y 15.1 2.60 10.20 22.70 33
10 MHz Bandwidth
2535.00 77.73 250 1.8 H 8.9 2.60 10.20 16.50 33
2535.00 84.56 138 2.4 V 15.1 2.60 10.20 22.70 33
15 MHz Bandwidth
2535.00 77.43 144 1.3 H 8.6 2.60 10.20 16.20 33
2535.00 84.29 123 1.7 V 14.8 2.60 10.20 22.40 33
20 MHz Bandwidth
2535.00 77.98 220 11 H 9.1 2.60 10.20 16.70 33
2535.00 84.91 78 2.1 \Y 15.4 2.60 10.20 23.00 33
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16QAM:
Turn Rx Antenna Substituted Absolute o
Receiver table Cable | Antenna | | evel Limit
Frequency | Reading Angle Height | Polar | Level Loss Gain (dBm) (dBm)
(MHz) (dBpV) Degree (m) | (H/YV)| (dBm) | (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 77.43 248 1.2 H 8.6 2.60 10.20 16.20 33
2535.00 84.12 210 1.6 \% 14.6 2.60 10.20 22.20 33
10 MHz Bandwidth
2535.00 77.52 9 1.8 H 8.6 2.60 10.20 16.20 33
2535.00 84.31 78 1.2 \Y 14.8 2.60 10.20 22.40 33
15 MHz Bandwidth
2535.00 77.49 43 2.1 H 8.6 2.60 10.20 16.20 33
2535.00 84.36 62 11 \Y 14.9 2.60 10.20 22.50 33
20 MHz Bandwidth
2535.00 77.73 277 1.3 H 8.9 2.60 10.20 16.50 33
2535.00 84.52 345 15 \Y 15.0 2.60 10.20 22.60 33
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LTE Band 66:
Maximum Output Power
Ba(lll\:[lgiz()lth Modulation RB size/RB Offset Cl%aolrrlel Cl\;lll:ndI:Zl CEal;gllllel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.36 22.36 22.28
RB Size=1, RB Offset=2 22.24 22.17 22.09
RB Size=1, RB Offset=5 22.00 22.02 21.98
QPSK RB Size=3, RB Offset=0 22.56 22.57 22.50
RB Size=3, RB Offset=1 22.44 22.42 22.30
RB Size=3, RB Offset=2 22.32 22.30 22.20
RB Size=6, RB Offset=0 22.75 22.71 22.60
o RB Size=1, RB Offset=0 22.25 22.20 22.14
RB Size=1, RB Offset=2 21.99 21.95 21.88
RB Size=1, RB Offset=5 21.91 21.87 21.80
16QAM RB Size=3, RB Offset=0 22.38 22.34 22.24
RB Size=3, RB Offset=1 22.26 22.20 22.16
RB Size=3, RB Offset=2 22.13 22.02 21.94
RB Size=6, RB Offset=0 22.53 2241 22.30
RB Size=1, RB Offset=0 22.75 22.78 22.73
RB Size=1, RB Offset=7 22.12 22.11 22.08
RB Size=1, RB Offset=14 2291 22.88 22.79
QPSK RB Size=8, RB Offset=0 22.44 22.42 22.35
RB Size=8, RB Offset=4 2241 22.41 22.30
RB Size=8, RB Offset=7 21.89 21.86 21.73
RB Size=15, RB Offset=0 21.94 21.93 21.87
3 RB Size=1, RB Offset=0 22.62 22.56 22.50
RB Size=1, RB Offset=7 22.04 22.01 21.94
RB Size=1, RB Offset=14 22.75 22,71 22.64
16QAM RB Size=8, RB Offset=0 22.30 22.27 22.17
RB Size=8, RB Offset=4 22.25 22.17 22.09
RB Size=8, RB Offset=7 21.60 21.56 21.52
RB Size=15, RB Offset=0 21.84 21.80 21.73
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.18 22.19 22.07

RB Size=1, RB Offset=12 21.21 21.14 21.10

RB Size=1, RB Offset=24 21.59 21.60 21.54

QPSK RB Size=12, RB Offset=0 22.55 22.49 22.44

RB Size=12, RB Offset=6 22.54 22.52 22.45

RB Size=12, RB Offset=11 22.16 22.10 22.04

RB Size=25, RB Offset=0 22.40 22.34 22.28

° RB Size=1, RB Offset=0 21.97 21.86 21.76

RB Size=1, RB Offset=12 20.97 20.94 20.91

RB Size=1, RB Offset=24 21.44 21.34 21.26

16QAM RB Size=12, RB Offset=0 22.40 22.34 22.28

RB Size=12, RB Offset=6 22.37 22.29 2221

RB Size=12, RB Offset=11 21.96 21.84 21.72

RB Size=25, RB Offset=0 20.75 20.73 20.79

RB Size=1, RB Offset=0 22.42 22.38 22.32

RB Size=1, RB Offset=24 22.26 22.29 22.18

RB Size=1, RB Offset=49 21.92 21.87 21.75

QPSK RB Size=25, RB Offset=0 22.62 22.60 22.50

RB Size=25, RB Offset=12 22.52 22.53 22.42

RB Size=25, RB Offset=24 22.09 22.08 21.96

RB Size=50, RB Offset=0 22.68 22.68 22.56

10 RB Size=1, RB Offset=0 21.70 21.66 21.66

RB Size=1, RB Offset=24 21.63 21.55 21.67

RB Size=1, RB Offset=49 21.44 21.42 21.72

16QAM RB Size=25, RB Offset=0 22.64 20.69 20.78

RB Size=25, RB Offset=12 22.55 20.51 20.57

RB Size=25, RB Offset=24 22.63 20.30 20.36

RB Size=50, RB Offset=0 20.51 20.52 20.56
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.15 22.07 22.39

RB Size=1, RB Offset=37 22.05 21.95 22.24

RB Size=1, RB Offset=74 22.06 22.04 22.26

QPSK RB Size=36, RB Offset=0 22.03 22.04 22.04

RB Size=36, RB Offset=18 22.10 21.99 21.93

RB Size=36, RB Offset=37 22.12 21.69 21.63

RB Size=75, RB Offset=0 21.91 21.94 22.04

o RB Size=1, RB Offset=0 22.19 22.14 22.04

RB Size=1, RB Offset=37 22.05 21.98 21.89

RB Size=1, RB Offset=74 21.64 21.54 21.46

16QAM RB Size=36, RB Offset=0 22.38 22.27 2221

RB Size=36, RB Offset=18 22.33 22.27 2217

RB Size=36, RB Offset=37 21.91 21.85 21.76

RB Size=75, RB Offset=0 22.53 22.50 2241

RB Size=1, RB Offset=0 22.49 22.50 22.43

RB Size=1, RB Offset=49 22.56 22.53 22.44

RB Size=1, RB Offset=99 22.70 22.64 22.54

QPSK RB Size=50, RB Offset=0 22.53 22.49 22.44

RB Size=50, RB Offset=24 22.27 22.29 22.22

RB Size=50, RB Offset=49 21.93 21.88 21.80

RB Size=100, RB Offset=0 21.89 21.85 21.73

20 RB Size=1, RB Offset=0 22.32 22.20 22.17

RB Size=1, RB Offset=49 22.40 22.35 22.29

RB Size=1, RB Offset=99 22.42 22.35 22.29

16QAM RB Size=50, RB Offset=0 22.36 22.33 22.27

RB Size=50, RB Offset=24 22.10 21.98 21.94

RB Size=50, RB Offset=49 21.76 21.67 21.55

RB Size=100, RB Offset=0 21.68 21.65 21.59
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Peak-to-average ratio (PAR)

Modulation Middl(edCB;mnnel Linl:i? ﬁiB) Result
sts*i(zé)lRB 6.66 13 Pass
stgi%’ORB 6.44 13 Pass
16Q'§i'\z"e§1RB 7.10 13 Pass
16QA2’i'ZSOORB 7.5 13 Pass
EIRP:
QPSK:
Frequency llllecei‘ver ;l;l:)lilel e Sucb:t;::tedAntenna o Limit
(MHz) (;ﬁi‘{]‘)g Angle Height | Polar | Level Loss Gain (I&g:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1745.00 82.43 273 1.8 H 9.9 1.30 8.90 17.50 30
1745.00 88.86 90 2.5 Vv 15.7 1.30 8.90 23.30 30
3 MHz Bandwidth
1745.00 82.86 109 1.4 H 10.3 1.30 8.90 17.90 30
1745.00 88.94 31 15 \Y 15.8 1.30 8.90 23.40 30
5 MHz Bandwidth
1745.00 82.65 327 2.4 H 10.1 1.30 8.90 17.70 30
1745.00 88.79 230 2.2 \Y 15.6 1.30 8.90 23.20 30
10 MHz Bandwidth
1745.00 82.66 173 2.2 H 10.1 1.30 8.90 17.70 30
1745.00 89.09 23 1.6 Vv 15.9 1.30 8.90 23.50 30
15 MHz Bandwidth
1745.00 82.84 189 1.7 H 10.3 1.30 8.90 17.90 30
1745.00 88.73 249 1.7 V 15.6 1.30 8.90 23.20 30
20 MHz Bandwidth
1745.00 83.04 43 2.1 H 10.5 1.30 8.90 18.10 30
1745.00 89.44 286 1.1 Vv 16.3 1.30 8.90 23.90 30
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16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1745.00 82.55 147 2.2 H 10.0 1.30 8.90 17.60 30
1745.00 88.72 1 1.4 \ 15.6 1.30 8.90 23.20 30
3 MHz Bandwidth
1745.00 82.37 117 2.0 H 9.8 1.30 8.90 17.40 30
1745.00 87.54 305 13 \ 14.4 1.30 8.90 22.00 30
5 MHz Bandwidth
1745.00 82.32 123 1.2 H 9.8 1.30 8.90 17.40 30
1745.00 88.61 121 2.2 \ 154 1.30 8.90 23.00 30
10 MHz Bandwidth
1745.00 82.27 102 24 H 9.7 1.30 8.90 17.30 30
1745.00 88.46 267 25 \% 15.3 1.30 8.90 22.90 30
15 MHz Bandwidth
1745.00 82.62 179 25 H 10.1 1.30 8.90 17.70 30
1745.00 88.67 151 18 \% 155 1.30 8.90 23.10 30
20 MHz Bandwidth
1745.00 82.98 148 2.4 H 104 1.30 8.90 18.00 30
1745.00 89.26 290 1.2 \ 16.1 1.30 8.90 23.70 30
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 24~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Kiki Kong from 2018-11-06 to 2018-11-10.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 248.40 317.31
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.160 4.679
HSUPA (BPSK) 836.6 4.160 4.696
HSDPA (16QAM) 836.6 4.160 4.679
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (B‘}[HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 245.19 315.71
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.160 4.696
HSUPA (BPSK) 1880.0 4.160 4.696
HSDPA (16QAM) 1880.0 4.160 4.712
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz 0.48 dB
Ref 39.5 dBm “Att 20 dB SWT 40 ms 317.307692303 kHz
Offset 1415 dB 0BW248.39743%897 kHz
Markgr 1 [T1]|]
30 e
D1 27.6|dBm 836- 44134154 WMH
WM Temp |1 [T1 OgW]
AXH PSS E Y qesen]
T T2 836.476602564 MHz[
,7}/ ‘\V\ Temp |2 [T1 OBW]
[ T3.50 dBm
2/’ \Y_ 836.72500(0000 MHz
D2 1|.6 dBm v i

. /

F-20
L 30 Al I
L oso w’“rl \ﬂ\«, I
-50

-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 10.NOV.2018 19:18:03

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -3.09 dB
Ref 28 dBm “Att 10 dB “SWT 20 ms 4.679487179 MHz
Offget 145 dB OBW [4.16000¢000 MHz
Markgr 1 [T1](]
[20 D1 18.1|dBm —4 08 d
/\WMANM’\ 834.2816664667 MHz
Lo Tl T2 Temp |1 [T1 OBW]
~61 denm

834 .520000000 MHz
Temp (2 [T1 OBW]

o
.87 dBm
D2 -[7.9 dBm 8.680009000 MHz

~-10 /
~-20

]

S
ST
:

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 22:10:00

FCC Part 27, FCC Part 22H/24E Page 42 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.00 dB

Ref 28 dBm *Att 10 dB *SWT 20 ms .695512821 MHz

Offset 1415 dB oBw -16000(000 MHz
Markgr 1 [T1]|]
[20 —-36 dBm

D1 17 dim
AN Waw e 834259354974 MHz
T2 Temp |1 [T1 OBW]

10
f .16 dBm

IS

=

=
)
=

834 .52000(000 MHz
Temp (2 [T1 OBW]

I
.79 dBm
8.680009000 MHz
D2 -P dBm]

X

t-40

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 22:33:14

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -3.69 dB
Ref 28 dBm *Att 10 dB *SWT 20 ms 4.679487179 MHz
Offset 1415 dB OBW (4.160000000 MHz
Markgr 1 [T1]|] :!|
20 D1 17.8|dBm =1.12 dBm
fAnNﬁA«NVFKJNVA 834.281666667 MHz
1o Temp |1 [T1 OBW]
e Ve -40 dBmf
/ 834 .52000(000 MHz v
Temp (2 [T1 OBW]

I
1-73 dBm
8.680009000 MHz
D2 -B.2 dim

:
(A
{_—)—1 2

t-40

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 22:21:23
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PCS Band (Part 24E)

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

®

*RBW 5 kHz

Delta 1 [T1 ]

*VBW 10 kHz -2.22 dB
Ref 39.5 dBm “Att 20 dB SWT 40 ms 315.705128219 kHz
Ooffget 145 dB 0BW245.192307692 kHz
Markgr 1 [T1]|]
30 =241 dBm
1.879842949 GHz
D1 22.3|dBm Temp |1 [T1 ogw] |
MAXH I LYY T o
Ll paary =57t
1.87987§205 GHzf
Temp [2 [T1 OBW
Lo ! hr erp |2 [TL o]
-20 dBm
1.880123397 GHz
L 1
o 0
D2 -B.7 dBm
-10

&\

‘11
il
B

~-20 /Ju
~-30

L a0 Jfﬂ

M"ﬂ

W]

-60

Center 1.88 GHz

Date: 10.NOV.2018 19:07:24

100 kHz/

Span 1

MHz

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -2.30 dB
Ref 35 dBm “ ALt 20 dB SWT 5 ms 4.695512821 MHz
Offset 14)5 dB OBW [4.160000000 '»’\HZ"
k30 e ke ——Frr
-8.75 dBm
1.877661667 GHz
[20 Temp [T [TT OBW]
MAXH D1 16.2|dBm
M\ A -05-dBmj,
Lio - 1.8779209000 GHz
f h Temp |2 [T1 OgW]
[ A\ 1-27 dBm
Lo 1.882080000 GHz
_10 o2 b g A({ \i
B /1/ \ :
:jfj""ﬂww"’""\’/ \'A\”'
k-40
=50
=60

Center 1.88 GHz

Date: 6.NOV.2018 21:50:34

1 MHz/

Span 10

MHz
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -3.35 dB
Ref 28 dBm *Att 10 dB *SWT 20 ms 4.695512821 MHz
Offset 1415 dB OBW [4.160000000 M Hi"|
Markgr 1 [T1]|]
[20 —9.50 dBm
D1 15.3|dBm -8+ 7 H
MMWM Temp |1 [T1 OBW]
[io ;‘ T .06 dBm
f \ 1.87792(3000 GHz v
Lo Temp [2 [T1 OBW]
%.81 dBm
J 1.88208(0000 GHz

5
/ .

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 22:35:06

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.30 dB
Ref 28 dBm “Att 10 dB “SWT 20 ms 4.711538462 MHz
off§et 14]5 dB OBW |4.160004000 V\Hi"|
Markgr 1 [T1]|]
[20 —9.79 dBm
D1 15.2|dBm 187765 H
W‘"M\F\/’MV"’W\\ Temp |1 [T1 OBW]
[ 4 0 4.88 dBm
f \ 1.877929000 cHz||"""
Lo Temp [2 [T1 OBW]
.14 dBm
! 1.882080000 GHz

AN VY LWN/MM\/L
k-a0
~-50
~-60
~-70
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 22:16:29
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.109 1.348
14
16QAM 1.114 1.337
QPSK 2.712 3.019
3.0
16QAM 2.700 3.048
QPSK 4.560 5.449
5.0
16QAM 4.540 5.326
QPSK 8.960 9.857
10.0
16QAM 8.960 9.867
QPSK 13.500 15.048
15.0
16QAM 13.500 14.904
QPSK 18.000 19.685
20.0
16QAM 18.000 19.817
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.16 dB
Ref 28 dBm “Att 10 dB SWT 15 ms 1.348271795 MHz
off§et 14]5 dB OBW |1.10880Q000 MHz
Markgr 1 [T1]|] "
[20 —T1-65 dBm
o1 14.6|dBm 1.879298421 GHz
Lo Lo A PN _ Temp |1 [T1 O§w]
vk 1-85 dBm
1.87944¢000 GHz ™"
Lo Temp [2 [T1 OBW]
.96 dBm
\1 1.880548800 GHz

1
-10 D2 -[L1,AVdBnm ‘.\w

~-70

Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 6.NOV.2018 23:20:03

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.02 dB
Ref 28 dBm *Att 10 dB SWT 15 ms 1.337179487 MHz
Offset 1415 dB OBW [1.114400Q000 MHz
Markgr 1 [T1]|] 4"|
[20 —T1-53 dBm

D1 14.7|dBm QalpAnr b

- N T e T I
T )5 -31 dBm v
1.879440000 GHz
Lo Temp [2 [T1 OBW]
.14 dBm
1.880554400 GHz
L 1 1
-10 D2 71\1,/3)6% ‘,\\m

2 \\/“‘M

~-30

~-50

~-70

Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 6.NOV.2018 23:23:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.89 dB
Ref 28 dBm “Att 10 dB SWT 30 ms 3.019230769 MHz
off$et 14]5 dB OBW [2.71200¢000 MHz
Markgr 1 [T1]|]
[-20 —T1-45 dBm

=y

.878509077 GHz

D1 13 dipm

F1o A\t "wv]\vwbvrvw — ch_yio aBm
f 1.878644000 GHz[|"""
Lo Temp |2 [T1 OBW]
.86 dBm
!/ 1.881356000 GHz
F-10

L N
o T

M EBE
230 v

k-40

~-50

~-60

~-70

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 6.NOV.2018 23:25:53

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.53 dB
Ref 28 dBm “Att 10 dB SWT 30 ms 3.048076923 MHz
offfet 14]5 dB OBW ]2.700004000 MHz
Markgr 1 [T1]|]
[20 —T4-7T dBm
1.878474077 GHz
b1 11.1!dEm . Temp |1 [T1 ofwy
AXH IR 27 PPVELATIN WIVALIEI WERLWVRY rmavii W e -18 den|
f” wlx 1.87865¢000 GHz||"""
Lo Temp |2 [T1 ogw]
4.98 dBm
/ 1.881356000 GHz
-10

D2 71473((1&71 \“L\
~-20

-

F-40

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 6.NOV.2018 23:27:22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.51 dB
Ref 28 dBm *Att 10 dB SWT 5 ms 5.448717949 MHz
Offset 145 dB OBW [4.560000000 MHz
Markgr 1 [T1]|]
[-20 —T11-79 dBm
D1 14.4|dBm 1.877219256 GH,
Lo }QPN\WWAAMMVGZEW 1 [T1 ogw]
] -69 demf
1.877720000 GHz
Lo \Temp |2 [T1 OBW]
.77 dBm
1.882280000 GHz
L_10 1

1
D2 -|L1%6 dBnm A\
[ N

I e

~-30

3DB

k-40

~-50

~-60

~-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 23:29:50

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.84 dB

Ref 28 dBm “Att 10 dB SWT 5 ms .326410256 MHz

4l

Offget 145 dB oBwW 540000000 MHz
Markgqr 1 [T1[]
[0 —19-98 dBm
D1 14.4|dBm 877370513 GH,

Df”””vf\wfd\~ﬂ”quqxwﬁm _Jemp |1 [T1 ogw]

1o
.22 dBm
LvL
-87774(000 GHz

Temp |2 [T1 OBW]

RIS

=

=~
>
x|z
i

=y

o

-78 dBm
1.88228(Q000 GHz

=
-

D2 -[l1.5 dBm &V\
20 r/’”/g S,

F-40

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 23:31:24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 28 dBm

* RBW
* VBW

*Att 10 dB SWT

100 kHz Delta 1 [T1 ]
300 kHz -0.72 dB
10 ms 9.856923077 MHz

OBW (8.960000000 MHz
Markgr 1 [T1]|]

[-20 —13-92 dBm
1.875069487 GHz
D1 11.8|dBm o P }
7 | —FFemp{+FFiOfw}
1) v
VSV eI N W Y 1-50 demfl
1.875520000 GHz[
Lo Temp |2 [T1 OBW]

/

.63 dBm
1.884480000 GHz

~-10
D2 -f4 .%dBm
~-20

e

VJ\A/\A 30B

~-50

~-60

~-70

Center 1.88 GHz

Date: 6.NOV.2018 23:33:05

2 MHz/

Span 20 MHz

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.02 dB
Ref 28 dBm “Att 10 dB SWT 10 ms 9.867435897 MHz
offget 14]5 dB OBW [8.960000000 MHz
Markgr 1 [T1]|]
[-20 —T3.29 dBm
1.87511(Q513 GHz
= D1 12.2|dBm —7 T Toremp [t ETTofwt
MAXH IR T AN A VA, A AU L] -6 denf
1.875520000 GHz
Lo Temp |2 [T1 OBW]

[
f

1-63 dBm
1.88448(0000 GHz

\1

I

~-10
D2 713,8jd8m
L _20 4

Center 1.88 GHz

Date: 6.NOV.2018 23:34:39

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -3.79 dB
Ref 28 dBm *Att 10 dB SWT 2.5 ms 15.048076923 MHz
Offset 145 dB OBW 13.500000000 MHz
Markgr 1 [T1]|]
[-20 —IQ-1Z dBm
1.87257%385 GHz
1 P Lo D1 13 dbm AW AR N N TJdemp [T TT1 OBW]
] -85 denf
1.873280000 GHz
Lo Temp |2 [T1 OBW]
.00 dBm
J 1.886780000 GHz

=10

D2 —1;?%!“ \1
L_20 \.
L, Aﬂ/h/W"P \\"M\m

k-40

~-50

~-60

~-70

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 6.NOV.2018 23:36:29

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.81 dB
Ref 28 dBm ALt 10 dB SWT 2.5 ms 14.903846154 MHz
Offset 145 dB OBW 1313.500000000 MHz
Markgr 1 [T1]|]
[20 ~T3-37 dBm
1.872602692 GHz
Cio D1 12.3[dBm — - N A~ | _TJemp [T [TI Ogw]
VAXH ] u A il .76 dBm L
1.87328(0000 GHz
Temp |2 [T1 OBW]

o
-16 dBm
1.88678(Q000 GHz
~-10
D2 713.jd8m \11\
~-20 U“'{" W,\
N W % 308

F-40

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 6.NOV.2018 23:37:58
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Bay Area Compliance Laboratories Corp. (S

henzhen)

Report No.: RSZ181029004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz
*VBW 500 kHz

Ref 28 dBm *Att 10 dB SWT 2.5 ms

Delta 1 [T1 ]
-1.28 dB
19.685128205 MHz

OBW 18.000000000 MHz
Markgr 1 [T1]|]

20 —14_11 dBm
1.870230769 GHz
01 12 apn — T LS ol
10 A A ]

=

.87104(Q000 GHz

-
A
\ .11 dBm

LVL
Temp [2 [T1 OBW]

.23 dBm
1.889040000 GHz

. T
|

| L —
=

D2 -f4 (ilfm
~-20

IHM“ 3DB

g A

k-40

~-50

~-60

~-70

Center 1.88 GHz

Date: 6.NOV.2018 23:40:38

4 MHz/

Span 40 MHz

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 28 dBm ~ ATt

*RBW 200 kHz
*VBW 500 kHz
10 dB SWT 2.5 ms

Delta 1 [T1 ]
0.12 dB
19.816923077 MHz

Offgset 14)5 dB

OBW 18.00000Q000 MHz
Markgr 1 [T1]|]

=~
>
x|z
i

D1 10.7!dBm —I3

= dBm

.870088718 GHz

=

T2emp [1 [T1 OBW]

1-57 dBm
-87104(000 GHz
Temp |2 [T1 0BW]

=y

Lo /
~-10

-78 dBm
-88904(0000 GHz

=y

D2 -[15.3YdBm)

\1

X

L

R

Center 1.88 GHz

Date: 6.NOV.2018 23:42:29

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MH2z) (MHz)
QPSK 1.113 1.396
14
16QAM 1.117 1.324
QPSK 2.702 3.019
3.0
16QAM 2.702 3.019
QPSK 4,540 5.511
5.0
16QAM 4,580 5.369
QPSK 9.000 9.816
10.0
16QAM 9.000 9.808
QPSK 13.500 15.037
15.0
16QAM 13.440 14.871
QPSK 17.920 19.492
20.0
16QAM 18.000 19.808
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.51 dB
Ref 29 dBm “Att 10 dB SWT 15 ms 1.395512821 MHz
off$et 14]5 dB OBW [1.11282¢513 MHz
Markgr 1 [T1]|] "
20 e
D1 16.5|dBm eeTYTAY seyaw vy 4P BFAEAT—EH
Lo W\m Temp |1 [T1 OBW]
04 dBm

1.731939103 GHz
Temp |2 [T1 OgW]

e .42 dBm
1 1 1.733051923 GHz

D2 b dBm

] AR

~-30

k-40

~-50

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 23:49:40

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.26 dB
Ref 29 dBm “Att 10 dB SWT 15 ms 1.323717949 MHz
Offget 145 dB OBW [1.117307692 MHz
Markgr 1 [T1]|]
20 —-- -
D1 16.3|dBm 173183441
A W\J\MM\'&M Temp [1 [T1 oBW]
[10 \9 ~75 dBm "

1.731939103 GHz
Temp |2 [T1 OgW]

1-21 dBm
1 1.73305¢410 GHz

o

NP
WM\M‘/\)

~-50

~-60

-70,

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 23:47:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.65 dB
Ref 29 dBm *Att 10 dB SWT 30 ms 3.018589744 MHz
Offset 145 dB OBW (2.701923077 MHz
Markgr 1 [T1]|]
20 - e
T D1 15 dBm WJNJL« 1.731010256 GHz
- Tdemp |1 [T1 OgW]
Lo P Spea MM e W 7|
1.731153846 GHz
Temp |2 [T1 OogwW]
o

.76 dBm

1.73385%769 GHz
1

A N
JA:J\MW %V\/"“\/ -

~-60

-70,

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 23:51:05

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.96 dB
Ref 29 dBm “Att 10 dB SWT 30 ms 3.018589744 MHz
Offget 145 dB OBW [2.701923077 MHz
Markgr 1 [T1]|]
F20 T3 -85
1.731000641 GHz
T 4 rra 3
e ] = e Y1 W N - e s
1.731153846 GHz||"'"
Temp [2 [T1 oBw]

e 75 dem
1.73385%769 GHz

\1
D2 -[13.1/ dBm)

T Ny

F-40

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 23:52:05
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.22 dB
Ref 28 dBm “Att 10 dB SWT 5 ms 5.510769231 MHz
off$et 14]5 dB OBW [4.54000¢000 MHz
Markgr 1 [T1]|] "
[-20 —10-29 dBm
D1 15.5|dBm 4= Heposs oo
WWWWWMJ\T%W 1 [T1 OBW]
[ -85 denf|
/7 1.730249000 GHz[|"
\Temp |2 [T1 OBW]

o
38 dBm

1.734780000 GHz

E-10. D, 7;l;|/b aBm

3DB

k-40

~-50

~-60

~-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 23:49:40

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.97 dB
Ref 28 dBm “Att 10 dB SWT 5 ms 5.368589744 MHz
Offget 145 dB OBW [4.580009000 MHz
Markgr 1 [T1]|]
[20 ~T0-68 dBm

=

D1 13.9|dBm 729922436 GHz
WWWW’\\TI@W[} 1 [T1 OfwW]

) 1-20 dBm

-73022(000 GHz

\Temp |2 [T1 OBW]

-79 dBm

1.73480Q000 GHz

Lo L) ™Yy
N .

F-40

=~
>
x|z
i

1o

=y

]
/

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 23:47:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.40 dB
Ref 28 dBm “Att 10 dB SWT 10 ms 9.816410256 MHz
off$et 14]5 dB OBW [9.00000¢000 MHz
Markgr 1 [T1]|]
[2° —T7-0T dBm
1.727654359 GHz
[0 D1 12.7]dBm — BTN GNP PSP B2, 2N S S L
]/ -04 dBmfl
1.72802¢000 GHz
Temp |2 [T1 OBW]

o
.41 dBm
1.737020000 GHz
F-10 tr
D2 —13.7d8m K
I /J ' jl\\]‘\u\
y Ww AT

hagosy

k-40

~-50

~-60

~-70

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 6.NOV.2018 23:52:18

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.07 dB
Ref 28 dBm “Att 10 dB SWT 10 ms 9.807692308 MHz
Offget 145 dB OBW [9.00000¢000 MHz
Markgr 1 [T1]|] "
[20 —T1-8T dBm
b1 13.8|dBm 1.727670256 GHz
T1 A mﬂf\ MrJemp |1 [T1 Ogw]
MAXH IR T T v S v 1.45 dBm||
T/ 1.728029000 GHz||"""
Temp |2 [T1 OBW]

o
1-31 dBm
1.73702Q000 GHz

[ D2 -h2.2 Jden T
k-20 A/"J/ AL\\{
2 A

F-40

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 6.NOV.2018 23:50:57
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz
*VBW 500 kHz

Ref 28 dBm *Att 10 dB SWT 2.5 ms

Delta 1 [T1 ]
-1.07 dB
15.036538462 MHz

Offset 14)5 dB

OBW 13.500000000 MHz
Markgr 1 [T1]|]

—11.96 dBm"

F-20
1.725104538 GHz
D1 14.1|dBm
Lo T n gV [Pt e AT emp |1 [T1 o
-o8 denl
1.725844000 GHz
Lo Temp [2 [T1 OBW]

.07 dBm
1.739340000 GHz

\_1

L_1o 1
D2 7111,;/%1%
F-20

Y

M

| UMM

~-70

Center 1.7325 GHz 3 MHz/

Date: 6.NOV.2018 23:55:47

Span 30 MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz
*VBW 500 kHz

Ref 28 dBm *Att 10 dB SWT 2.5 ms

Delta 1 [T1 ]
-0.18 dB
14.870769231 MHz

Offset 14)5 dB

OBW 13.440000000 MHz
Markgr 1 [T1|]

I -12.83 dBm

D1 13.1|dBi T2 1.725157692 GHz
- " Temp [L_[T1 _OBW
10 LY. NPT SOV PN B oYW Temp [1 T ]

1-61 dBm
1.72584(0000 GHz
Temp (2 [T1 OBW]

. /

11.09 dBm
1.73928(0000 GHz

i

~-10
D2 2. E)rdem
I

iy

WWM% |

~-50

~-70

Center 1.7325 GHz 3 MHz/

Date: 6.NOV.2018 23:53:34

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.15 dB
Ref 28 dBm *Att 10 dB SWT 2.5 ms 19.491794872 MHz
Offset 14)5 dB OoBW 17.920000000 MHz
Markgr 1 [T1]|]
[-20 —17-93 dBm
T 1.722934359 GHz
C1o b1 13.1jdBm — el APy Temp [1_[T1 O]
[ 1-36 denf
1.723620000 GHz
Lo Temp [2 [T1 OBW]
1¢.64 dBm
1.7415409000 GHz
~-10 \1
D2 42,9me ,\""
~-20
NJV/ Ir“wﬂt\«hﬂvh
WW TAUNVWN EEE
= N
k-a0
~-50
~-60
~-70
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 6.NOV.2018 23:57:49

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.96 dB
Ref 28 dBm *Att 10 dB SWT 2.5 ms 19.807692308 MHz
Offset 1415 dB OBW 18.000000000
Markgr 1 [T1]|]
20 ~17.38
1.722806¢154 GHz
1 P T3
oy D1 12.2|dBm — o AR e LT
i) RPN IR AT O A 118 dm
r’ 1.72362(0000 GHz
Lo Temp [2 [T1 OBW]
.22 dBm
1.741620000 GHz
L 1
-10 kll
D2 -[13.8 [dBm| \
-20 ‘N)NI\\ M
. mem
R0 WY .
k-a0
~-50
~-60
~-70
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 6.NOV.2018 23:56:52

MHZz
aBm || I
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.108 1.346

14
16QAM 1.117 1.297
QPSK 2.702 3.038

3.0
16QAM 2.692 3.058
QPSK 4,551 5.337

5.0
16QAM 4,535 5.304
QPSK 8.974 9.936

10.0
16QAM 8.974 9.904
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.56 dB
Ref 29 dBm *Att 10 dB SWT 15 ms 1.346153846 MHz
Offset 14)5 dB OBW (1.108333333 MHz
Markgr 1 [T1]|]
k20 24 4B
D1 16.7|dBm WA AVYY (Yo 4580000000 MH
1 \T2 Temp |1 [T1 OW]
10 | e —
835.939102564 MHz
Temp |2 [T1 OgW]
e .32 dBm
1 1 837.04743%897 MHz
= D2 -b m
" w N
NI
1{ haN \\W
~-30
k-a0
~-50
~-60
[-70
Center 836.5 MHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 20:13:03

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.51 dB
Ref 29 dBm *Att 10 dB SWT 15 ms 1.296794872 MHz
Offset 1415 dB OBW (1.117307692 MHz
Markgr 1 [T1]|] "
20 — e
D1 16.7|dBm 4584487175 MH
Lo WWW}V\“"\ , Temp |1 [T1 o]
‘ ~T7 dBm
835.939102564 MHz
Temp |2 [T1 OgW]
e 1-98 dBm
\l 837.05641(256 MHz
D2 - m

=10

S

-v\‘\/\ N

AR

~-30

TTNA

~-50

~-60

-70,

Center 836.5 MHz

Date: 7.NOV.2018 20:14:47

280 kHz/

Span 2.8 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.28 dB
Ref 29 dBm *Att 10 dB SWT 30 ms 3.038461538 MHz
Offset 145 dB OBW (2.701923077 MHz
Markgr 1 [T1]|]
Loo e
T D1 15.2|dBm 834.990384615 MHz
- emp |1 [T1 Ogw]
k1o IRV S . Y N Y

Temp |2 [T1 OogwW]
.23 dBm
837.855769231 MHz

o

1

=10 DZ —:;7 aBm| \
A

F-20 '\}r/ .,\/\N\

Fﬂk ~40 dBm Ll
] 845.153846¢154 MHz[

VV\\"\/'” 3DB

~-60

-70,

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 20:08:07

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.37 dB
Ref 29 dBm “Att 10 dB SWT 30 ms 3.057692308 MHz
Offget 145 dB OBW [2.692307692 MHz
Markgr 1 [T1]|]
F20 23— e
834.951923077 MHz

e DL A8 dEm e A N PRl Utw/jj
- aBm LVL
835.15384¢154 MHz
] KLTemp 2 [T1 ogw]
I -63 dBm
/ 837.846153846 MHz
3 1

F-10 D2 ,f/dBm v
o | N

F-40

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 20:09:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.48 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 5.336538462 MHz
Offget 145 dB OBW [4.551282051 MHz
Markgr 1 [T1]|]
Loo e
D1 16.7(dBm GO
IRWINELY (PP AW VAR q
T ;/r -ﬂ‘”\/v\.m*’\(j%emp 1 [T1 ogw]
MAXH I EETe}

T1-0Z daBm Ll
/ \ 844.224358974 MHz|

Temp |2 [T1 OgW]

e 1¢-63 dBm
1 4 838.775641026 MHz
D2 - Bm
=10 _\

= |

LAY 1

3DB

~-60

-70,

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 20:03:49

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.58 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 5.304487179 MHz
offlet 14]5 dB OBW [4.53525410 MHz
Markgr 1 [T1]|]
20 €Bm
D1 16.7|dBm 893-90384¢ 154 MH
TTI{MMM/\NMM/\;FZ@WJ 1 [T1 ogw]
%Gl -10 35 aBm|
8d4_224354974 wHz|""
Temp [2 [T1 OBW]
o 59 dBm
;/ \\ 1838.759614385 MHz
D2 -b . 3YdBm I

et '\L"\uu’\4

F-40

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 20:06:35
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.57 dB
Ref 29 dBm *Att 10 dB SWT 10 ms 9.935897436 MHz
Offset 145 dB OBV 8.974358974 MHz
Markgr 1 [T1]|]
20 e
1 831.62820%128 MHz
1 PK D1 14 dBm i
T2emp [T [T1 OBW]
Lo M I LAl A

T1- 13 dBm Ll
832.01282(0513 MHz
Temp [2 [T1 OBW]

(Y\F
e / \ ~28 dBm

840.987179487 MHz
1

o D2 -h2 dim I
L N
MMW W\M’\"MLN a0

Y ARy

~-60

-70,

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 19:56:47

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.67 dB

Ref 29 dBm “Att 10 dB SWT 10 ms 9.903846154 MHz

Offset 1415 dB OBW |[8.974358974 MHz

Markgr 1 [T1]|]

F20 +G—85—eBm

831.66025¢410 MHz
'L; T [T1 OgW]

TI-ZZ daBm

832.01282()513 MHz

Temp |2 [T1 OBW]

.67 dBm

\ 840.987179487 MHz
|

D1 14 dim

=~
>
x|z
i

emp
10

o

i
WW WMM o]

F-40

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 19:58:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(M;—Ivz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.535 5.513
5.0
16QAM 4.567 5.529
QPSK 8.974 9.744
10.0
16QAM 8.942 9.808
QPSK 13.462 15.048
15.0
16QAM 13.462 14.904
QPSK 17.949 19.551
20.0
16QAM 17.949 19.487
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]
0.37 dB

Ref 29 dBm *Att 10 dB SWT 5 ms 5.512820513 MHz
Offset 145 dB OBW (4.53525¢410 MHz
Markgr 1 [T1]|]
Loo et [
D1 16.1|dBm —
ﬁmwmmﬁﬁmp 1 [T1 ogw]
10 e
2.53274(0385 GHz
Temp |2 [T1 OBW]
e .48 dBm
2.53727%641 GHz
1 1
=1 2 rr T L4 .V\
™ HW
3DB
~-30
k-a0
~-50
~-60
[ -70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 20:22:12

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]
-1.14 dB

Ref 29 dBm “Att 10 dB SWT 5 ms 5.528846154 MHz
off$et 14]5 dB OBW [4.567307692 MHz
Markgr 1 [T1]|]
F20 447 —etBrm
2.532307692 GHz
b1l 14.1)dBEm AN AR A WY Ay Temp [T LT1 O
%Gl -10 2 —35dBm
2.532724359 GHz
Temp |2 [T1 OBW]
o 787 dBm
2.537291667 GHz
1
L-1o 1
D2 7F¢)b dBm Ty
k_20 oM M\ra
W 3DB
F-30
F-40
F-50
F-60
| -70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 20:19:10
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.09 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.743589744 MHz
Offget 145 dB OBW [8.974354974 MHz
Markgr 1 [T1]|]
20 et
2.53016(256 GHz
L10 D1 12 digm ooyt Al iy A o E—— _:1 —
2.530512821 GHz|| "
Temp |2 [T1 OogwW]
e .38 dBm
j 2.539487179 GHz

[ ——D2 -4 dgm \l
Mﬁ W
L, W " 30B

~-60

-70,

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 20:24:06

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.84 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.807692308 MHz
Offget 145 dB OBW (8.942307692 MHz
Markgr 1 [T1]|]
F20 T3 —etBH

.53016(0256 GHz

2
1 PK] D1 13.1(dBm Pl G S
MAXH [T T ) n A A ad U4
RAAN A A LACAAA (AL e 19 dBm L
2.530544872 GHz[
Temp [2 [T1 oBw]
[© 43 dBm
2.539487179 GHz

[ D2 -[12.9 [dBm| \l
1T N

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 20:25:51
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -2.15 dB
Ref 29 dBm *Att 10 dB SWT 2.5 ms 15.048076923 MHz
Offset 145 dB OBW 13.461538462 MHz
Markgr 1 [T1]|]
Loo I
2.527596154 GHz
S RATOR, vy S [T LTI O
k10 VS R Z —3—aBm
LVL
2.528317308 GHz
Temp |2 [T1 OBW]
e .67 dBm
2.541778846 GHz
k-10 .
D2 -[12 diBm
F-20 4
30B
,...lunN W '
A
k-a0
~-50
~-60
[ -70
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 7.NOV.2018 20:28:31

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -1.66 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 14.903846154 MHz
offfet 14]5 dB OBW 13.461538462 MHz
Markgr 1 [T1]|]
F20 T3 —49—etBrm
2.527644231 GHz
D1 12.8|dBm F 1 Fra 3
- e R |
I=a -0 T e B i A Ln 2 —
- LvL
2.528317308 GHz
Temp |2 [T1 08wl
o 48 dBm
2.541778846 GHz

[ D2 f13.fjd8m \1

b i

M MM NALL o8
W]

F-40

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 7.NOV.2018 20:30:17
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

2 P

*RBW 200 kHz

Delta 1 [T1 ]

*VBW 500 kHz -0.56 dB
Ref 29 dBm *Att 10 dB SWT 2.5 ms 19.551282051 MHz
Offset 145 dB OBW 17.948717949 MHz
Markgr 1 [T1]|]
20 E= o B
2.52532(0513 GHz
D1 12.8(dBm SFemp1i—FFioBwd
Lo V) WOUTNTIN FURIETIN TOTWNTRY 9 LIV LWL R
2.526089744 GHz
Temp |2 [T1 OBW]
e .25 dBm
2.544038462 GHz
L_10 - T
D2 713.2jd8m ‘m‘h
=39 ‘.,.J‘M “VN\A\A“A AL
-40
~-50
~-60
[ -70
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 7.NOV.2018 20:32:54

3DB

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=~
>
x|z
i

*RBW 200 kHz

Delta 1 [T1 ]

*VBW 500 kHz -2.08 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.487179487 MHz
Offset 1415 dB OBW 17.948717949 MHz
Markgr 1 [T1]|]
20 E= o BT
2.525320513 GHz
Temp |1 [T1 0w}
Lo b1 12 digm L8 PPV I ™ . T
vl A NPk MABARd | —IT aBm
2.526089744 GHz
Temp |2 [T1 OBW]
[° 775 dem
2.544038462 GHz
~-10
D2 -f4 (ﬁ\ \i‘l
- MM M
L VN_VMMLJ“[\' MAW ."‘Wﬂ
F--40:
~-50
~-60
[ -70
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 7.NOV.2018 20:36:00

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

LTE Band 66: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.113 1.427
14
16QAM 1.117 1.373
QPSK 2.702 3.038
3.0
16QAM 2.702 3.010
QPSK 4.551 5.369
5.0
16QAM 4.520 5.321
QPSK 8.974 9.872
10.0
16QAM 8.974 9.808
QPSK 13.462 15.064
15.0
16QAM 13.462 14.872
QPSK 17.885 19.551
20.0
16QAM 17.949 19.487
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.46 dB
Ref 29 dBm *Att 10 dB SWT 15 ms 1.426923077 MHz
Offget 14]5 dB OBW [1.11282(¢513 MHz
Markgr 1 [T1]]
20 ——
D1 16.3|dBm 174422373 H
ENVAVEAY SPYATEVN
17 1, Temp |1 [T1 ogw]
WG] 10 V 35 aBm|
1.744439103 GHz
Temp |2 [T1 OBW]
o ~48 dBm
1.745551923 GHz
1 1
=10 Int B -Zaurs]=} \/
--20 7 /”\\\\\ T
3DB
--30
-40
-50
-60
| -70
Center 1.745 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 21:25:32

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.00 dB
Ref 29 dBm “Att 10 dB SWT 15 ms 1.373076923 MHz
Offget 145 dB OBW [1.117307692 MHz
Markgr 1 [T1]|]
20 B
D1 16.3|dBm 3 FA427FE64—CH
WWWM Temp |1 [T1 ogw]
laYS]l 10 k T83 aBm
LVL

=y

744439103 GHz
Temp [2 [T1 OBW]

e F54 dBm
1.745556410 GHz
1 1
Into] ¥

Mf L\”m\[/\.

F-40

Center 1.745 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 21:30:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.63 dB

Ref 29 dBm “Att 10 dB SWT 30 ms .038461538 MHz

w

Offset 145 dB OBW (2.701923077 MHz
Markgr 1 [T1]] "
20 e
. 743500000 GHz

D1 14.7|dBm
emp |1 [T1 OBW]
I3E 10 ./‘J\mmf‘*""“d\/\/]\z\r- A WTZ

o8 aem||
] -743653846 GHz

=y

=y

Temp |2 [T1 OBW]

.53 dBm
1.74635%769 GHz
1

r-10 D2 —11.3/dBm Ay
. // \MA

--40

—-60

-70

Center 1.745 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 21:23:11

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -2.47 dB
Ref 29 dBm “Att 10 dB SWT 30 ms 3.009615385 MHz
Offget 145 dB OBW [2.701923077 MHz
Markgr 1 [T1]|]
20 - e
1.743509615 GHz
. LVL
1.743653846 GHz
KTemp 2 [T1 ogw]

e §.95 dBm
1.746354769 GHz
F-10 e
D2 —fjém
. \4‘

F-40

Center 1.745 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 21:21:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.00 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 5.368589744 MHz
offfet 14]5 dB OBW [4.551282051 MHz
Markgr 1 [T1]]
| 50 ——
D1 16.3|dBm 1742273643
FWWWW\M\,\;%W 1 [T1 oBW]
VAXH Y Ry T¢3T B
1.742724359 GHz
/ \Temp 2 [T1 OHW]

o 1(.53 dBm
1 1.74727%641 GHz
1
I a8

¥ 3

—-30

3DB

--40

—-60

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 21:18:27

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.40 dB
Ref 29 dBm ALt 10 dB SWT 5 ms 5.320512821 MHz
Offset 145 dB OBW 14.51923(0769 MHz
Markgr 1 [T1]|] ’|
20 —55—dB
D1 16.3|dBm 7424 4 H
ﬁmw\l\”mmwzgnp 1 [T1 Oogw]
%Gl -10 g7 aem||
1.74274¢385 cHz """
Temp [2 [T1 0gw]

e '/ \ 48 dem
1.74725¢615 GHz
1 1
”~

=16 B2 / \
"] \"\%1
AR A

F-40

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 21:20:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.92 dB

Ref 29 dBm *Att 10 dB SWT 10 ms

©

.871794872 MHz

o
e
=
©
[
P
N
@
-3
@
o
@
®

-974358974 MHz
Markgr 1 [T1]|]

Loo S e
1.74009¢154 GHz
D1 13 dBm FoFemp{+— Lot
10 VA M AN AR U A AR o
LVL
1.740512821 GHz
Temp |2 [T1 OogwW]
Fo

.73 dBm
1.749487179 GHz

k\dﬁ

[ D2 -3 dm \l
Wj -
leaghlVt

3DB

~-60

-70

Center 1.745 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 21:15:26

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.03 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.807692308 MHz
Offget 145 dB OBW [8.974354974 MHz
Markgr 1 [T1]|]
20 T3 +O—etBrm
1.74009¢154 GHz
D1 13.8|dBm STemp [T [TT OBW
VAXH LT WV W J) EPTAN VIN, Y | Pk L T
10 . asml
1.740512821 GHzf
Temp [2 [T1 oBwW]
Fo

-95 dBm
1.749487179 GHz
ul

/ \

F-40

Center 1.745 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 21:16:30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz
*VBW 500 kHz

Delta 1 [T1 ]
-5.00 dB

Ref 29 dBm “Att 10 dB SWT 2.5 ms 15.064102564 MHz
Offset 145 dB OBW 13.461538462 MHz
Markgr 1 [T1]|]
Loo —S—etea|
D1 15 dBm 1.737483974 GHz
%WWWWMWTgemp 1 [T1 oBW]
[1o TJ-98 aBm
1.738317308 GHz
Temp 2 [T1 ogw]
e .59 dBm
N 1.751774846 GHz
p=10 DZ —[T dPm
Mvﬂ"
AwNAuﬂ*ﬂu fov/M M 3os
F-30
F--40:
F--50:
I--60:
[ -70
Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 7.NOV.2018 21:14:11

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz
*VBW 500 kHz

Ref 29 dBm “Att 10 dB SWT 2.5 ms

Delta 1 [T1 ]
0.24 dB
14.871794872 MHz

Offgset 14)5 dB

OBW 13.461538462 MHz
Markgr 1 [T1]|]

e I

.73758(0128 GHz

=

=~
>
x|z
i

bl

emp [IT [TT OgW]

D1 13.6|dBm
Lo B R TV N DA, PO

T - T4 dBm
738317308 GHz
Temp [2 [T1 OBW]

=y

. !
J

-13 dBm
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F-10
D2 —12.7fd8m
20 M

i

F-40

Center 1.745 GHz 3 MHz/

Date: 7.NOV.2018 21:12:50

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.96 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.551282051 MHz
Offget 145 dB OBW 17.884614385 MHz
Markgr 1 [T1]|]
20 e

=y

.73532(0513 GHz

1 PK] D1 13.8(dBm a
Lo I/k " me. A mTZ’emp T [T1T Ol »-y] o
1.736089744 GHz o
Temp |2 [T1 OogwW]
e .60 dBm
j 1.753974359 GHz
~-10

D2 -f12.2 JdBm| ‘1}\
F-20
M 308

~-60

-70

Center 1.745 GHz 4 MHz/ Span 40 MHz

Date: 7.NOV.2018 21:10:05

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -2.76 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.487179487 MHz
Offget 145 dB OBW 17.948717949 MHz
Markgr 1 [T1]|]
20 G- e
1.735320513 GHz

=~
>
x|z
i

=y

736089744 GHz
Temp [2 [T1 OBW]

e 55 dem
1.754038462 GHz

2 D2 —12.4(d5m T
n \M
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F-40

D1 13.6|dBm i
Tgemp T [TT OgW]
Lo Nplan M[t"\l\l WM et
[1o0 fk s - ~gZ aBm
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A}
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Date: 7.NOV.2018 21:11:33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard
FCC §2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 24~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Kiki Kong from 2018-11-06 to 2018-11-12.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D
Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.55 dBm
Ref 39.5 dBm “ ALt 20 dB SWT 100 ms 900.512820513 MHz
Offsget 14]5 dB

30 | A]
" LN

—10

— 0

10

D1 -13 ¢iBm
2 ‘”‘ Fundamental test
—-30
1

WJWW_&‘I( i oA AR s i AR g @.WW

50

-60

Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 10.NOV.2018 19:14:50

* ALt

*RBW 1 MHz
*VBW 3 MHz

10 dB SWT 55 ms

1 GHz - 10 GHz (GSM Mode)

Marker 1 [T1 ]

-21.91 dBm
1.663461538 GHz

LvVL

3DB

Ref 29.5 dBm
Offset 14]5 dB
20
MAXH I TP
-0
--10
D1 -13 d¢iBm
| 20—
--30
o |
i!@ﬁf”L JLAAhﬁwb“MHF\P“‘*Jleq
--60
-70
Start 1 GHz
Date: 10.NOV.2018 19:13:06

900 MHz/

Stop 10 GHz
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30 MHz - 1 GHz (WCDMA Mode)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.22 dBm

Ref 28 dBm “Att 20 dB SWT 100 ms 552.568846154 MHz

Offgset 14]5 dB

-20
1 PK]
10

——10

D2 -3 dBm

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.NOV.2018 22:03:15

1 GHz - 10 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -29.39 dBm

Ref 10 dBm “Att 5 dB SWT 55 ms 2.512000000 GHz

10 Offget 14]5 dB

=y
T
=

Lo

D2 -[13 dBm

~-20

F-40

3DB

~-70

~-80

-90

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.NOV.2018 22:04:13

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

PCS Band (Part 24E)

Date:

=
)

= |

Date:

30 MHz - 1 GHz (GSM Mode)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.93 dBm
Ref 29.5 dBm “Att 10 dB SWT 100 ms 56.426282051 MHz
Offset 1415 dB
20 LA
10
LvL
o
-10
D1 -13 d¢iBm
-20
3DB
--30
I--40
1
k““,‘é\ff‘l‘im‘hw&ﬂw%m’k Wt bl g it i AN pinsg o]
I--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
10.NOV.2018 19:08:40
1 GHz — 2 GHz (GSM Mode)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.11 dBm
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 1.536858974 GHz
Offset 14)5 dB
30 [ A]
20
LvL
10
o
-10
D1 -13 {iBm
DB
-20
--30
1
LT FTPA RIPH BTT e LﬁJwwﬂuvquqahm4ﬂqu+y¢hNArM4u4~J\nJAJLuhwiﬂWUN#»N«)”»JE«ruph«;omuﬁmmdb W hantiang]

I--40

--50

-60

Start 1 GHz 100 MHz/ Stop 2 GHz

10.NOV.2018 19:09:47

Fundamental test
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2 GHz - 20 GHz (GSM Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.31 dBm

Ref 29.5 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz

Offset 14)5 dB

k20 [ A]
1 PK]
=3 | .
ko
F-10

D1 -13 d¢Bm

~-20

~-30

F-40

AN, i el A AL AR P A A AR A AR A A

~-50

~-60

-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 10.NOV.2018 19:10:46

30 MHz - 1 GHz (WCDMA Mode)

<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -60.87 dBm

Ref 10 dBm *Att 10 dB SWT 100 ms 251.160000000 MHz

10 Offset 1415 dB

D2 -fi3 dBm bve

~-20

~-50

=-60:
VP PV IVTY . W) VNS FRTIY WTIY IR NN VRIS (AU PRV W)

~-70

~-80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.NOV.2018 22:01:47
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1 GHz - 2 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.58 dBm

Ref 35 dBm “Att 20 dB *SWT 20 ms 1.480961538 GHz

off$et 14]5 dB "

—30

—10:

—-10

D2 -3 dBm

L 20 J e Fundamental test

/

1
:;ﬂﬁhﬂhﬁdWhhmﬂdwMfﬁﬂVmMrJhﬂfwTANﬂMWN“WMM”}rRhm(wwﬁvw*w\VLAMAAW¢MﬁMN1ANVMA}JVU

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 6.NOV.2018 21:57:17

2 GHz - 20 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -52.68 dBm

Ref 10 dBm *Att 10 dB SWT 105 ms 18.236000000 GHz

10 Offget 14]5 dB

o

=
)

Lo

D2 -[13 dBm

k-40

~-70

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 6.NOV.2018 21:59:59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181029004-00D

LTE Band 2:

=y
T
=

oS |

Date:

=
)

Date:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -52.78 dBm
Ref 10 dBm *Att 5 dB *SWT 300 ms 506.377777778 MHz

10 Offget 14]5 dB

D1 -13 d¢Bm

~-20

~-30

F-40

3DB

~-50

I--60
oiunby ;'LVL’.\,.WWII_. Iwhngpia Mﬂﬁﬂ'ﬂyw“ww““ M VAR b i

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 19:36:59

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.05 dBm
Ref 30 dBm *Att 15 dB “SWT 300 ms 1.312500000 GHz
30 Offgset 14)5 dB
20
\
[ LVL
o
~-10 l
D1 -13 ¢iBm r
~-20
z w 3DB
~-30 !

-40
b A Mo T W oAbl R IEVTN VYSTRpN | ¥ WPy gt W PV A

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

12.NOV.2018 19:23:05

Fundamental test

FCC Part 27, FCC Part 22H/24E

Page 83 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.30 dBm

Ref 10 dBm *Att 5 dB “SWT 300 ms 3.760000000 GHz

10 Offget 14]5 dB

Lo
Lo .
D1 -13 Bm N
=-20:
=-30:
k-a0
3DB
=450

YOPL I RPIV RTSRRTIY TREL LY, LTy 0 N T A

~-70

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 19:35:38
30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -58.10 dBm

Ref 10 dBm *Att 5 dB *SWT 300 ms 505.300000000 MHz

10 Offget 14|15 dB

=y
T
=

vAXH IR

D1 -13 d¢Bm

~-20

~-30

F-40

3DB

~-50

~-60
oozl oty mw,mwwawwwyjtmf,; ipolishati sl b

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 19:37:33

FCC Part 27, FCC Part 22H/24E Page 84 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

®

=
)

Date:

=
)

Date:

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.79 dBm
Ref 25 dBm “Att 10 dB “SWT 300 ms 1.959935897 GHz
off$et 14]5 dB "
20
Y [ A ]
L1io \
LVL
Lo j
=10 l ]
D1 -13 ¢iBm f \
=20 /
L_30 J 3DB
k-a0
»/' {
VTN /oY 7 S VWS VST AT TRV VR VR PR I o P v LT TP Y T g e
=60
=70
Start 1 GHz 100 MHz/ Stop 2 GHz

12.NOV.2018 19:22:13

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -52.03 dBm
Ref 10 dBm “Att 5 dB “SWT 300 ms 3.760000000 GHz
10 Offset 145 dB
Lo
—-10 VL

D1 -13 ¢iBm
—-20
—-30
—-40
3DB

—-50
R WRLHTVRY. YW Mot .mwuw&wwwm,mw.mmmww\w%kwwm
—-70
—-80
-90
Start 2 GHz 1.8 GHz/ Stop 20 GHz
12.NOV.2018 19:35:24

Fundamental test
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -59.00 dBm

Ref 10 dBm “Att 5 dB *SWT 300 ms 506.377777778 MHz

10 Offget 14]5 dB

~-10

D1 -13 ¢iBm

~-20

~-30

~-50

~-60
ik WW‘\I\J\MMMMWWN% L LN

z

j—

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 19:37:50

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.28 dBm
Ref 25 dBm “Att 10 dB “SWT 300 ms 1.958333333 GHz
offfet 145 dB "
k20
\ [ A]
X 10 \
)
LVL
Lo f
F-10 T
D1 -13 ¢iBm 1 \
F-20 J
[-30 / 30B
F-40
R AT AAN A il P g AR NIV P WY P e T v TR Wx
F--60
F-70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 19:21:18

Fundamental test
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -55.11 dBm

Ref 10 dBm *Att 5 dB “SWT 300 ms 5.640000000 GHz

10 Offget 14]5 dB

I

=
)

Lo

D1 -13 ¢iBm

~-30

k-40

AL ot ot M s g o P Ao

=70

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 19:35:06

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -59.98 dBm

Ref 10 dBm *Att 5 dB *SWT 300 ms 505.300000000 MHz

10 Offget 14]5 dB

=
)

e

D1 -13 d¢Bm

k-40

<=

YRR PO 18P TP RO PO R VT R R R A P Y A A

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 19:38:05
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.00 dBm

Ref 30 dBm *Att 15 dB “SWT 300 ms 1.075320513 GHz

30 Offgset 14)5 dB

E
-

|
e

Lo

o

~-10

D1 -13 ¢iBm / ‘

-30 i
,ﬂ Fundamental test

F-40
1

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 19:27:06

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -55.58 dBm

Ref 10 dBm *Att 5 dB “SWT 300 ms 5.620000000 GHz

10 Offget 14]5 dB

Lo
Lo .
D1 -13 d¢iBm :
-20
=30
k-a0
3DB
~-50

~-70

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 19:34:44
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -60.04 dBm

Ref 10 dBm “Att 5 dB *SWT 300 ms 503.144444444 NHz

10 Offget 14]5 dB

Lo
A I I .
D1 -13 ¢iBm :
~-20
~-30
-40
DB
~-50

k--60
MWWWM U MARR Ao S P W

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 19:39:55

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -44.32 dBm

Ref 30 dBm *Att 15 dB “SWT 300 ms 1.415064103 GHz

30 Offget 14)5 dB

Lo

1 PK] ‘\

Lo
=0

[ I

D1 -13 ¢iBm r (
~-20

d 3DB
~-30 f«r +

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 19:28:41

Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -54.99 dBm

Ref 10 dBm “Att 5 dB “SWT 300 ms 3.740000000 GHz

10 Offgset 14]5 dB

Lo

=
)

| o

D1 -13 ¢iBm

—-30

—-40

—-50
1

[acaasia) PPWTITR PORRTIVNS AV TPRRIN Y LY XY 00 LAY ks kb 4o

—-70

—-80

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 19:34:28

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -60.63 dBm

Ref 10 dBm *Att 5 dB *SWT 300 ms 505.300000000 MHz

10 Offget 14]5 dB

Lo
Lo .
D1 -13 Bm N
=-20:
=-30:
k-a0
3DB
=-50:

-60:
WWWWW AUt ol ol ot pany A

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 19:40:18
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.93 dBm

Ref 30 dBm *Att 15 dB “SWT 300 ms 1.548076923 GHz

30 Offgset 14)5 dB

L20 LA
L
10 LVL
o
~-10
D1 -13 ¢iBm r

||

-40
1
ety A sl i, MMW«A} Luw

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 19:29:33

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -54.65 dBm

Ref 10 dBm “Att 5 dB “SWT 300 ms 5.620000000 GHz

10 Offgset 14]5 dB

Lo LA

=
)

| o

D1 -13 ¢iBm

—-30

—-40

—-50

—-60

—-70

—-80

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 19:33:52

Fundamental test
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LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -59.65 dBm

Ref 10 dBm “Att 10 dB SWT 100 ms 283.381410256 MHz

10 Offget 14]5 dB

D1 -13 d¢Bm

—-30

40

3DB

| o y
bt i A Wt s b Aottt dctoinrmabandit st i Ugtoter bS]

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 20:57:48
1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.04 dBm

Ref 29.5 dBm *Att 10 dB *SWT 33 s 1.657051282 GHz

Offset 14)5 dB

:
/4

Lo

o

~-10

D1 -13 ¢iBm

f
w0 / \ " Fundamental test

F-40
NN
Aot AR A DA g A A PN VICWIUR I S f A A AL AR A

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 20:51:33
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.37 dBm

Ref 10 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz

10 Offgset 14]5 dB

Lo

=
)

Lo

D1 -13 ¢iBm

—-30

—-40

—-50

—-60

—-70

—-80

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 20:52:48

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -61.37 dBm

Ref 10 dBm *Att 10 dB SWT 100 ms 877.195512821 MHz

10 Offget 14]5 dB

Lo

=
)

Lo

D1 -13 ¢iBm

~-30

k-40

~-50

;::LA“¢ﬁwWh$MQiLL%ANNuhqﬂkm%wwmeMw NATRTAIA|

=70

:
1
:

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 20:57:17

FCC Part 27, FCC Part 22H/24E Page 93 of 193
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.85 dBm

Ref 29.5 dBm “Att 10 dB *SWT 33 s 1.423076923 GHz

Offgset 14]5 dB

[20 LA

HE
>
x|z
i

LvL

o

~-10

D1 -13 ¢iBm

F-30 /
k-40

Fundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 20:50:38

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -24.01 dBm

Ref 10 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

10 Offget 14]5 dB

HE
)

>
<
=

D1 -13 d¢Bm

k-40

=70

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 20:54:15
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®

Date:

=y
T
=

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -60.51 dBm
Ref 10 dBm “Att 10 dB SWT 100 ms 284.935897436 MHz

10 Offget 14]5 dB

Lo

~-10

D1 -13 ¢iBm Lk

~-20

~-30

~-50

= -60:
mm»udm«kwwwﬁ A oA A A At s

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 20:57:06

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.45 dBm
Ref 29.5 dBm * ALt 10 dB *SWT 33 s 1.328525641 GHz
Offset 145 dB
20 LA
10 >
LVL
Lo \
—-10 ‘ \
D1 -13 d¢iBm ) \
—-20
! ‘ 30B
—-30 / \
—-40
1 \1\«
lhﬁumkﬂxkmndkdeALkhﬂwﬂhdlﬁ&/bkﬁukbawwlMMLfw%xu}“%JﬂF“ANWJ sl gt A A AL
—-50
—-60
-70
Start 1 GHz 100 MHz/ Stop 2 GHz
12.NOV.2018 20:49:29

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

®

Ref 10 dBm

*Att 10 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 105 ms

Marker 1 [T1 ]
-26.17 dBm
3.442307692 GHz

5 dB

10 Offset 14
=0
Lo
D1 -13
=-20:
1
=-30:
k-a0
=-50:

~-60

~-70

-90

Start 2 GHz

Date: 12.NOV.2018 20:

54:36

1.8 GHz/

Stop 20 GHz

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

Ref 10 dBm

* ALt 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-61.73 dBm
664.230769231 MHz

10 Offset 14

5 dB

=
)

Lo

D1 -13

Bm

—-30

-40

—-60

—-70

PTRTITTIE EYEIW T

Ayt

Mangont abpatiplmond

—-80

-90

Start 30 MHz

Date: 12.NOV.2018 20:

56:51

97 MHz/

Stop 1 GHz
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45_.07 dBm
Ref 29.5 dBm “Att 10 dB “SWT 33 s 1.583333333 GHz
off$et 14]5 dB "
[20
AxH IS
\ LvL
o
F-10 1
D1 -13 ¢iBm

F-30 %11
k-40

1
-50
I--60:
-70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 20:48:01

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -28.41 dBm

Ref 10 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz

10 Offget 1415 dB

Lo

r-10 \:
D1 -13 ¢iBm vk

~-70

~-80

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 20:55:00
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®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -60.75 dBm
Ref 10 dBm *Att 10 dB SWT 100 ms 278.717948718 MHz

10 Offget 14]5 dB

Lo

~-10

D1 -13 ¢iBm

~-20

~-30

~-50

F-60
e A I%WWWWWWM{,}WM

Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 20:56:28

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -44.82 dBm
Ref 29.5 dBm *Att 10 dB *SWT 33 s 1.440705128 GHz

Offset 14)5 dB
[20
10
LVL
Lo \
~-10 ‘ \
D1 -13 d¢Bm

~-20
) k 3DB
~-30

Start 1 GHz 100 MHz/ Stop 2 GHz

12.NOV.2018 20:47:08

Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -29.22 dBm

Ref 10 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

10 Offget 14]5 dB

=
)

Lo

D1 -13 ¢iBm

~-30

k-40

~-50

~-60

~-70

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 20:55:19

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -61.16 dBm

Ref 10 dBm *Att 10 dB SWT 100 ms 782.371794872 MHz

10 Offget 14]5 dB

Lo
Lo .
D1 -13 Bm N

=-20:

=-30:

k-a0
3DB

=-50:

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 20:56:05
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44 .44 dBm

Ref 29.5 dBm “Att 10 dB *SWT 33 s 1.980769231 GHz

Offset 145 dB

20 [A]
AxH I

o

—-10 l
D1 -13 ¢iBm

I
\

—-40 T
A A AN AAL AN APk I AMA P, —{WM»/\J N\/\.\L‘”}-‘MW

—-50

—-60

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 20:45:38

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.01 dBm

Ref 10 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

10 Offget 14]5 dB

HE
)

>
<
=

D1 -13 ¢iBm

~-30

k-40

~-50

~-60

~-70

-90

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 20:55:36

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .76 dBm
Ref 28 dBm “Att 15 dB SWT 100 ms 446.602564103 MHz
Offset 1415 dB
20 o
1 PK]
10
LVL
Lo \
- 10:
D1 -13 d¢Bm
20
-30:
o0 ) Fundamental test
[ j]
(VETINRTI T1WRVS TH0Y VS NP (Y N .uI.M s A A AL gl bt adcat bosm b il bl gl g A
Laans o g +f et ey 4 e s i e NA A o
--60:
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.NOV.2018 20:59:49
.
1 GHz - 10 GHz (1.4 MHz, Middle Channel)
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -32.27 dBm
Ref 20 dBm “Att 15 dB SWT 55 ms 1.663461538 GHz
20 Offset 1415 dB
1o Al
MAXH
Lo LVL
—-10
D1 -13 {iBm
~-20

X I 3DB
—-40

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 12.NOV.2018 21:01:06
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.91 dBm
Ref 28 dBm ALt 15 dB SWT 100 ms 681.330128205 MHz
Offset 14]5 dB
20
rio
LVL
o ‘(\\
=-10
D1 -13 ¢iBm
==-20:
} 308
==30
| a0 / \ Fundamental test
[ J \
v
nidbotaalit Magpeadg TATRTLE TLYWRR TR PR wTIe] NPW RTTTUA Y M) Al il WA Pdbpctgorsid),
=60
=70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 20:59:30

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -37.29 dBm
Ref 20 dBm “Att 15 dB SWT 55 ms 1.663461538 GHz
20 Offset 145 dB
L1o
Lo
LVL
—-10
D1 -13 d¢iBm
—-20
—-30
1
3D8B
L_40 L 4
) A.MAAL" PRI SOPS TR ITOTORTI I FOILY, WP YOO EYRPO T ey
vl o
—-60
—-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 12.NOV.2018 21:01:25

FCC Part 27, FCC Part 22H/24E Page 102 of 193
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Report No

.- RSZ181029004-00D

®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.80 dBm
Ref 28 dBm *Att 15 dB SWT 100 ms 302.035256410 MHz
Offset 14)5 dB
20

o

D1 -13 ¢iBm

-a0
i h/ \

Nisbeyoplpcslpmnl dsad s aahy Al g A TN PP WY RIRIY X[ TYTY, sl i afon A

~-60

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 20:58:35

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -38.74 dBm
Ref 20 dBm *Att 15 dB SWT 55 ms 3.336538462 GHz
20 Offsget 1415 dB
10
[° LV
~-10
D1 -13 ¢iBm
~-20
~-30
1 308
L o Y
JW"LMMJ/\ TRUPURIE TTIVRNE PRVRT I WY TRV | N Ty
Va0
~-60
~-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

12.NOV.2018 21:01:47

Fundamental test
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.83 dBm

Ref 28 dBm *Att 15 dB SWT 100 ms 412.403846154 MHz

Offset 14)5 dB

2

10
LV
o
I 10 &
D1 -13 ¢iBm

~-20

-30 j \

-a0

T el l.u_i‘}lv.‘bml "“"v'&""" aT AN Al "'A‘w“’“-"l' PR Y T R THYETTILY, Fundamental test

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 20:59:04

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -39.50 dBm

Ref 20 dBm *Att 15 dB SWT 55 ms 3.336538462 GHz

20 Offget 14]5 dB

=
)

= |,

D1 -13 ¢iBm

~-20

~-30

F-40

st MV“V“l“V T W At aasgi o g o

~-60

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 12.NOV.2018 21:02:05
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Report No.

: RSZ181029004-00D

LTE Band 7:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-33.11 dBm

Ref 15 dBm “ ALt 15 dB SWT 100 ms 219.647435897 MHz
off$et 14]5 dB "
=10
1 PKE
LVL
=10
=20
D1 -25 ¢iBm
=-30
- -40: 3DB
=50
e Bk i it A A A ppM DA
=70
- -80:
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 21:11:48

1 GHz - 3 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz
“VBW 3 MHz

Ref 28 dBm *Att 15 dB SWT 5 ms

Marker 1 [T1 ]

-44.67 dBm
2.993589744 GHz

Offset 14)5 dB

HE
)

b
=
T
T
[
o

o

~-20

D1 -25 ¢iBm

~-30

=70

Start 1 GHz 200 MHz/

Date: 12.NOV.2018 21:06:09

Stop 3 GHz

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181029004-00D

®

=
)

Date:

=
)

Date:

3 GHz - 26 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.61 dBm
Ref 15 dBm *Att 15 dB SWT 135 ms 25.852564103 GHz
offfet 145 dB "
10
Fo
LVL
f-10:
20
D1 -25 ¢iBm
F--30:
[[-40 P BB
0 A 4 4 1 FREPTT U0 W 1 PP R Y A
VME‘\«W A MAVAVAT YTy ) WAL Rl Aac it ey 4
F--60:
-70
I--80:
Start 3 GHz 2.3 GHz/ Stop 26 GHz
12.NOV.2018 21:10:15
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -35.98 dBm
Ref 15 dBm “Att 15 dB SWT 100 ms 224.310897436 MHz
offfet 145 dB "
10
Fo
LVL
f-10
20
D1 -25 d¢Bm
F--30
[L
y
[[-40 308
F--50:
Aol N
E‘!‘éc“ i WA, il IAIAAA A SAN AP AN A AN [P TAT e——
-70
I--80:
Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 21:11:10
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -44 .62 dBm
Ref 28 dBm “Att 15 dB SWT 5 ms 2.875000000 GHz
Ooffget 145 dB
20
MAXH IR
LvL
W
Fo
f-10
20 [I
D1 -25 d¢Bm !I
F--30 ﬂ L o
F--40: h‘ T
Ipoms st hod s dphailonsigo ) Yl iy Fundamental test
F--60:
f-70
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 12.NOV.2018 21:04:47

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.35 dBm

Ref 15 dBm “Att 15 dB SWT 135 ms 25.926282051 GHz

offfet 14]5 dB "
10

Fo
IMAXH
LvL
=-10:
=-20:
D1 -25 ¢Bm
=-30:
k-a0

oty

PR T Ty T e T g e A

~-60

~-70

~-80

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 12.NOV.2018 21:09:59
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.09 dBm
Ref 15 dBm “Att 15 dB SWT 100 ms 218.092948718 MHz
off$et 14]5 dB "
=10
[o
LVL
=10
=20
D1 -25 ¢Bm
=30
|
[[-40 308
= -50
bt N [ A o A g gk i S
=70
=80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 21:12:09

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.47 dBm
Ref 28 dBm “Att 15 dB SWT 5 ms 1.493589744 GHz
off$et 14]5 dB
[2°0
[o
LVL
A
O
=10
=20 J
D1 -25 ¢iBm
[ 305
=30 / \‘
F-40
L JmJ
WWMWWWW it Fundamental test
=60
=70
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 12.NOV.2018 21:06:35
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3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.69 dBm
Ref 15 dBm “Att 15 dB SWT 135 ms 24.783653846 GHz
off$et 14]5 dB "
=10
[ A
o
LVL
=10
= -20

D1 -25 d¢Bm

~-30

wWW |

o Bk + RPN S
MWW v A TaAr e
~-60
~-70
~-80
Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 12.NOV.2018 21:09:41

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -37.75 dBm
Ref 15 dBm “Att 15 dB SWT 100 ms 219.647435897 MHz
off$et 14]5 dB "
=10
o
LVL
=10
= -20

D1 -25 d¢Bm

~-30

A

[[-40 H 30B
I--50

wmmj wau oy WLyt A b s
=70
=80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 21:12:23
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1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.39 dBm

Ref 28 dBm *Att 15 dB SWT 5 ms 1.567307692 GHz

Offset 14)5 dB

2
MAXH e
LVL
Fo
F-10
20 H
D1 -25 ¢iBm |

1
T S *kMWwW-WMWMA/ kbt Mg Fundamental test
F-60;
=70
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 12.NOV.2018 21:06:54

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz ~45.30 dBm
Ref 15 dBm “Att 15 dB SWT 135 ms 24.378205128 GHz
off$et 14]5 dB "
10
o
MAXH
LVL
=10
=20
D1 -25 ¢iBm
=-30:
[[-40 1 308
. o R Y T e e
MW AR A
= -60:
=70
=-80:
Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 12.NOV.2018 21:09:20
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LTE Band 66:

®

Date:

HE
>
x|z
G

Date:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -54.78 dBm
Ref 10 dBm “Att 10 dB SWT 100 ms 303.589743590 MHz

10 Offget 14]5 dB

Lo

~-10

D1 -13 ¢iBm Lk

~-20

~-50

~-70

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 21:51:56

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.26 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.883012821 GHz
Offset 1415 dB
[20 LA
Lo LS
LVL
I
~-10
D1 -13 ¢iBm
~-20
DB
~-30
k-a0
WLNJ,«,[. oo JV}J l«m 1
oy [N N M b AN AU e AN L WA\-\M\IJW
~-60
-70
Start 1 GHz 100 MHz/ Stop 2 GHz

12.NOV.2018 21:45:30

Fundamental test
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®

=
)

Date:

=y
T
=

o= |

Date:

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -19.35 dBm
Ref 15 dBm “Att 10 dB SWT 105 ms 3.471153846 GHz
off$et 14]5 dB "
10
o
LVL
~-10
D1 -13 ¢iBm
1
~-20
~-30
L _40 308
~-50
MMWMWWWWWMW
—-60
~-70
~-80
Start 2 GHz 1.8 GHz/ Stop 20 GHz
12.NOV.2018 21:51:13
30 MHz - 1 GHz (3.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -59.02 dBm
Ref 10 dBm “Att 10 dB SWT 100 ms 303.589743590 MHz
10 Offget 145 dB
o
-10 v
D1 -13 {¢iBm
-20
~-30
~-40
3DB
~-50
1
60 M
A l L bl, it i -t
~-70
~-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 21:52:18
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.30 dBm

Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.451923077 GHz

Offset 145 dB

20
EEE [ ‘K\ LVL

-0

~-10

D1 -13 ¢iBm

—-20

|
|

Fundamental test

=40
1 UL
WMWWWWM@M MY A AN

—-50

—-60

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 21:47:08

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -24.07 dBm

Ref 15 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

off$et 14]5 dB "

o

HE
)

>
<
=

~-10
D1 -13 ¢iBm

F-20—

~-30

~-70

~-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 21:50:56
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Date:

HE
>
x|z
G

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -60.41 dBm
Ref 10 dBm “Att 10 dB SWT 100 ms 302.035256410 MHz
10 Offfet 14]5 dB
Lo LA
F-10 vi
D1 -13 ¢iBm VL
I--20
F--30
k-0
DB
I--50
1
k60 ¥
W«,WW«:MMMWVW‘ T YTV P2 WTTOOY 0T WSt ¥ TV TN [TRTVY
F-70
I--80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz

12.NOV.2018 21:52:36

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -46.39 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.253205128 GHz

Offset 1415 dB
[20 LA
1o B
LvL

I
~-10

D1 -13 ¢iBm

[\

~-30

~-60

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

12.NOV.2018 21:47:47

Fundamental test

FCC Part 27, FCC Part 22H/24E
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2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.92 dBm

Ref 15 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

off$et 14]5 dB "

LA

o

=
)

~-10

D1 -13 ¢iBm

~-20

~-30

~-70

~-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 21:50:42

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -61.81 dBm

Ref 10 dBm *Att 10 dB SWT 100 ms 574.070512821 MHz

10 Offget 14]5 dB

=
)

oS |

D1 -13 d¢Bm

k-40

PR FYTTEIRR PSP PRV PRI IR AP0 SR APV Y PRI SR

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 21:52:50
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.26 dBm

Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.360576923 GHz

Offgset 14)5 dB

[-20
axr IS Y
LvL
Fo
F-10
D1 -13 diBm

§ )

e N Jﬂ‘r M Fundamental test
WWW sl T Luwwll..lw l\mm

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 21:48:26

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.13 dBm

Ref 15 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

Offset 14)5 dB

o

HE
)

>
<
=

D1 -13 ¢iBm

~-20

~-70

~-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 21:50:25
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz
“VBW 300 kHz

Ref 10 dBm *Att 10 dB SWT 100 ms

Marker 1

[m1 1
-61.78 dBm

926.939102564 MHz

10 Offget 14]5 dB

I

HE
)

>
<
=

~-10

D1 -13 ¢iBm

~-20

~-30

~-50

TR ARV FURY EBUAL| PRWPRYE E RO ) WIRR W e N

Start 30 MHz 97 MHz/

Date: 12.NOV.2018 21:53:02

Stop 1 GHz

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz
“VBW 3 MHz

Ref 29.5 dBm *Att 10 dB SWT 2.5 ms

Marker 1

[m1 1
-46.53 dBm

1.141025641 GHz

Offset 14)5 dB

HE
)

>
<
=

10

o

~-10

D1 -13 d¢Bm

~-20

~-30

Start 1 GHz 100 MHz/

Date: 12.NOV.2018 21:48:55

Stop 2 GHz

Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -30.14 dBm
Ref 15 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz
offfet 14]5 dB "
F10
Fo
LVL
F-10
D1 -13 d¢Bm
F-20
1
F-30
-40- 3DB
k--50
MM\J \ A uwmwmﬂwﬂuwn .A_xvnlun..lﬂ Mg MM A
t--60
F-70
F--80
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 12.NOV.2018 21:50:11
.
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -61.20 dBm
Ref 10 dBm *Att 10 dB SWT 100 ms 429.503205128 MHz
10 Offset 1415 dB
Lo
L s »
D1 -13 ¢iBm
F-20
-30
k-40
308
F--50

PR PTIN PROTY SPVRON ASES TN TP VRN PRV A

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.NOV.2018 21:53:11
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.16 dBm

Ref 29.5 dBm *Att 10 dB SWT 2.5 ms 1.586538462 GHz

Offset 14)5 dB

=20
MAXH I ERYN
LVL
=0
F-10;
D1 -13 Bm
F-20 \{‘
[! \ DB
|
L 40 - f Fundamental test

~-60

-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 12.NOV.2018 21:49:21

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -31.09 dBm

Ref 15 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

off$et 14]5 dB "

o

HE
)

>
<
=

~-10

D1 -13 ¢iBm

~-20

~-30

~-70

~-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.NOV.2018 21:49:51
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Report No.: RSZ181029004-00D

FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED

EMISSIONS

Applicable Standard

FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which

was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal

axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Kiki Kong from 2018-11-08 to 2018-11-13.

EUT operation mode: Transmitting
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Report No.: RSZ181029004-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
Frequency RR(;(:;;:: ) Tlg::ti;:) le . Cable | Antenna A:)Js;,l;te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy
(dB) (dB)
GSM Mode, middle channel
436.25 32.15 253 1.7 H -64.9 0.44 0 -65.34 -13 52.34
436.25 31.24 232 1.7 V -65.8 0.44 0 -66.24 -13 53.24
1673.20 58.31 246 2.0 H -48.8 1.30 8.90 -41.20 -13 28.20
1673.20 67.66 234 1.0 \% -38.8 1.30 8.90 -31.20 -13 18.20
2509.80 49.71 285 25 H -53.8 2.60 10.20 -46.20 -13 33.20
2509.80 48.04 189 14 V -54.9 2.60 10.20 -47.30 -13 34.30
3346.40 47.23 282 14 H -53.1 1.50 11.70 -42.90 -13 29.90
3346.40 50.52 136 11 \% -49.9 1.50 11.70 -39.70 -13 26.70
WCDMA Mode, Middle channel
436.25 33.01 69 24 H -64.0 0.44 0 -64.44 -13 51.44
436.25 32.12 120 25 V -64.9 0.44 0 -65.34 -13 52.34
1673.20 47.65 179 14 H -59.4 1.30 8.90 -51.80 -13 38.80
1673.20 48.38 15 1.8 \% -58.1 1.30 8.90 -50.50 -13 37.50
2509.80 46.1 11 21 H -57.4 2.60 10.20 -49.80 -13 36.80
2509.80 47.59 340 1.8 \% -55.3 2.60 10.20 -47.70 -13 34.70
3346.40 47.71 224 1.2 H -52.6 1.50 11.70 -42.40 -13 29.40
3346.40 50.64 84 1.9 \% -49.7 1.50 11.70 -39.50 -13 26.50
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30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Su(l?)::)ilt:te(:ntenna Absolute FCC Part 24F
(MHz) ((;;(llll\l’lig ])Aelg‘leee Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) (H/V) | (dBm) (dB) (dB) (dBm) (dB)

GSM Mode, middle channel

436.25 32.98 308 2.0 H -64.0 0.44 -64.44 -13 51.44

436.25 31.75 71 1.2 \% -65.3 0.44 -65.74 -13 52.74

3760.00 49.85 31 2.3 H -51.4 1.50 11.80 -41.10 -13 28.10

3760.00 52.28 240 2.1 \Y -48.5 1.50 11.80 -38.20 -13 25.20

WCDMA Mode Band |1, Middle channel

436.25 32.47 86 1.0 H -64.5 0.44 -64.94 -13 51.94

436.25 31.24 299 1.9 \ -65.8 0.44 -66.24 -13 53.24

3760.00 45.56 119 1.6 H -54.8 1.50 11.80 -44.50 -13 31.50

3760.00 44.85 312 1.2 \% -56.3 1.50 11.80 -46.00 -13 33.00
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vrfn) (dBm) (dB)
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 2 QPSK 20MHz
Test frequency range:30 MHz ~ 20 GHz
436.25 33.01 119 1.7 H -64.0 0.44 0 -64.44 -13 51.44
436.25 32.14 243 1.0 V -64.9 0.44 0 -65.34 -13 52.34
3760.00 44,53 229 1.2 H -56.7 1.50 11.80 -46.40 -13 33.40
3760.00 45.24 342 2.4 \% -55.5 1.50 11.80 -45.20 -13 32.20
Band 4 QPSK 20MHz
Test frequency range:30 MHz ~ 20 GHz
436.25 32.75 140 2.2 H -64.3 0.44 0 -64.74 -13 51.74
436.25 31.95 101 2.2 V -65.1 0.44 0 -65.54 -13 52.54
3465.00 45.05 239 1.7 H -55.3 1.50 12.00 -44.80 -13 31.80
3465.00 45.19 158 2.4 \Y -56.0 1.50 12.00 -45.50 -13 32.50
Band 5 QPSK 10MHz
Test frequency range:30 MHz ~ 10 GHz
436.25 32.47 196 1.3 H -64.5 0.44 0 -64.94 -13 51.94
436.25 31.58 341 1.7 \% -65.4 0.44 0 -65.84 -13 52.84
1673.00 44.83 114 2.5 H -62.2 1.30 8.90 -54.60 -13 41.60
1673.00 43.92 264 1.9 \Y -62.6 1.30 8.90 -55.00 -13 42.00
2509.50 47.21 61 1.1 H -56.3 2.60 10.20 -48.70 -13 35.70
2509.50 46.8 51 1.4 V -56.1 2.60 10.20 -48.50 -13 35.50
3346.00 44.15 161 13 H -56.2 1.50 11.70 -46.00 -13 33.00
3346.00 46.91 158 2.5 \Y -53.5 1.50 11.70 -43.30 -13 30.30
Band 7 QPSK 20MHz
Test frequency range:30 MHz ~ 26 GHz
436.25 32.86 304 1.6 H -64.1 0.44 0 -64.54 -25 39.54
436.25 31.17 135 15 \% -65.8 0.44 0 -66.24 -25 41.24
5070.00 48.9 330 1.9 H -49.0 1.60 12.10 -38.50 -25 135
5070.00 54.89 215 1.0 \Y -43.0 1.60 12.10 -32.50 -25 7.5
Band 66 QPSK 20MHz
Test frequency range: 30 MHz ~ 20GHz
436.25 32.01 88 11 H -65.0 0.44 0 -65.44 -13 52.44
436.25 31.24 230 2.4 \Y -65.8 0.44 0 -66.24 -13 53.24
3490.00 47.91 326 1.0 H -52.5 1.50 12.00 -42.00 -13 29.00
3490.00 48.35 101 1.7 V -52.8 1.50 12.00 -42.30 -13 29.30

Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Kiki Kong from 2018-11-06 to 2018-11-12.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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®

Cellular Band, Left Band Edge for GSM (GMSK) Mode
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Cellular Band, Right Band Edge for GSM (GMSK) Mode
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Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.26 dBm

Ref 28 dBm *Att 10 dB *SWT 20 ms 824.000000000 MHz
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Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.42 dBm

Ref 28 dBm “Att 10 dB *SWT 20 ms 849.000000000 MHz
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.28 dBm

Ref 28 dBm *Att 10 dB *SWT 20 ms 824.000000000 MHz
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Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.69 dBm
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Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.51 dBm

Ref 28 dBm *Att 10 dB *SWT 20 ms 824.000000000 MHz
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Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.85 dBm
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PCS Band, Left Band Edge for GSM (GMSK) Mode
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PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.01 dBm
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PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.68 dBm
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PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.74 dBm

Ref 28 dBm *Att 10 dB *SWT 20 ms 1.850000000 GHz
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PCS Band, Right Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.65 dBm

Ref 28 dBm “Att 10 dB *SWT 20 ms 1.910000000 GHz

Offgset 14)5 dB

B WW’VWWW\\ LVL
VJZ D2 -f13 dBm |

IR

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 22:25:48

FCC Part 27, FCC Part 22H/24E

Page 131 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.75 dBm
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PCS Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.78 dBm

Ref 28 dBm “Att 10 dB *SWT 20 ms 1.910000000 GHz

Offgset 14)5 dB

e NP SOV ST T L
/! ™,

Lo \\
k% |
D2 -f13 dBm

%30
nl o
F--40: # -V‘.'#,WH
~-50
~-60
~-70
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 6.NOV.2018 22:28:33

FCC Part 27, FCC Part 22H/24E Page 132 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

Band 2:

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (1.4 MHz, FULL RB) - Right Band Edge
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QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.66 dBm
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QPSK (5.0 MHz, FULL RB) - Left Band Edge
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge
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QPSK (10.0 MHz, FULL RB) - Left Band Edge
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Ref 29 dBm “Att 10 dB “SWT 20 ms 1.910096154 GHz
Offset 1415 dB
20
1 RM
MAXH ST}
w-/\zL,LJ\,p LvL
MAAAAN gl W A .u»‘l\,\‘}
Ve My
10 \
D2 -[13 dBm \
Jizo
L
R DE
™ L,
-40 LLVW\'L\“
=50 M"WML“M
-60
[ -70

Center 1.91 GHz

Date: 7.NOV.2018 21:52:25

2 MHz/ Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.19 dBm
Ref 29 dBm “ ALt 10 dB *SWT 20 ms 1.849935897 GHz
off$et 14]5 dB "
|20
-
[vAxH TS

B WWWWM o

~-10

D2 -f13 dBm

~ 1 |

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 21:54:01

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.84 dBm

Ref 29 dBm “Att 10 dB *SWT 20 ms 1.910000000 GHz

Offgset 14)5 dB

|
|

D2 -[L3 dBm l
Jizo

i

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 21:51:34

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

“VBW 500 kHz -24.72 dBm
Ref 29 dBm “ ALt 10 dB *SWT 20 ms 1.849983974 GHz
off$et 14]5 dB "
|20
10
LVL
WWMWM«W
i , \
=10 I \
D2 -f13 dBm } \
=20

Center 1.85 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 21:55:59

QPSK (15.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.24 dBm
Ref 29 dBm “Att 10 dB “SWT 20 ms 1.910144231 GHz
offlet 14]5 dB

20
k10

WM%M N
k110 \

D2 -[13 dBm M
%—20

-

Center 1.91 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 21:57:42
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®

1 R

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

“VBW 500 kHz -22.60 dBm
Ref 29 dBm “ ALt 10 dB *SWT 20 ms 1.849935897 GHz
off$et 14]5 dB "
|20
10
N A AL AL ,,,,uV\nJ/v\.-\ LvL
i ) \
=10 [ \
D2 -f13 dBm J-f I\
=20

Center 1.85 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 21:55:16

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -24.87 dBm
Ref 29 dBm “Att 10 dB *SWT 20 ms 1.910000000 GHz

Offset 145 dB
[20
10
LvL
"M"J“""‘NMLMM

T
[y
o
| ——1—

D2 -[13 dBm
J—ZO

Center 1.91 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 21:56:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -20.66 dBm
Ref 29 dBm *Att 10 dB *SWT 2.5 ms 1.849615385 GHz

20 "lﬂ

J
Lio N
WW\L‘MW 'dwn\j'"- RrhFAry LVL
O
=10
D2 -[13 dBm [ L

MERE
MW

k-40

Center 1.85 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 22:01:11

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -20.22 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 1.910064103 GHz
Offset 145 dB
[20

4 WM Wl LVL

D2 -[13 dBm |
L
-20

™,
™ WWW

Center 1.91 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 22:00:07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.93 dBm

Ref 29 dBm *Att 10 dB *SWT 2.5 ms 1.849871795 GHz

20 "lﬂ

D2 -f13 dBm i \

1 RViS
[vAxH TS

3DB

1IL.MWM

Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 7.NOV.2018 22:02:02

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.83 dBm

Ref 29 dBm “Att 10 dB SWT 2.5 ms 1.910320513 GHz

Offgset 14)5 dB

k20 | A
1 RM
MAXH I EETe] T wi%""‘" "y ”\\JI\MJ‘\WA "
|
D2 -{3 dBm
H-zo

\l
k-0 \M[u |
i,
W‘m

= ]

~-60

[ -70

Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 7.NOV.2018 21:59:13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

Band 4:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.45 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.709995513 GHz
off$et 14]5 dB "
|20

M by Wy WAy

I / \\
e D2 -[13 dBm " I{
/

N

LvL

~-50

~-60

-70

Center 1.71 GHz 280 kHz/ Span 2.8 MHz

7.NOV.2018 22:22:29

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.28 dBm
Ref 29 dBm *Att 10 dB *SWT 50 ms 1.755035897 GHz

|20

AL AN P A s AN it A,

10 4

/‘ \ v
ko \
B l D2 -3 dBm \

Center 1.755 GHz 280 kHz/ Span 2.8 MHz

7.NOV.2018 22:23:15
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

®

*RBW 30 kHz

Marker 1 [T1 ]

*VBW 100 kHz -18.45 dBm
Ref 29 dBm *Att 10 dB *SWT 50 ms 1.709995513 GHz
Offset 145 dB
20

-

L1io A FRVPYLT. R T (NN M'\\
i / \
~-10

D2 -3 dBm " m‘{l‘
[ M
L T puadl Il
k-a0
~-50
~-60
[ -70
Center 1.71 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 22:21:38

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]

-20.01 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755017949 GHz
Offset 1415 dB
20
1 RM|
MAXH N WA,V ‘vV\—JI\A ./\an

Lo \
k_/ D2 -[13 dBm 1

I
Poggi
F-40
F-50
F--60
-70

Center 1.755 GHz 280 kHz/

Date: 7.NOV.2018 22:23:49

Span 2.8 MHz

L\

e

DB

VL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.73 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.710000000 GHz

20 "lﬁl

1 RViS
[vAxH TS

Lo )
~-10 }
D2 -f13 dBm

3DB

T

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:27:50

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.84 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz

Offgset 14)5 dB

MAXH JEET

_ " \
N D2 -3 dB \

L_30 Wit

s

F-40

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:24:50

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.31 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.709980769 GHz

20 "lﬁl

! }W‘"““‘”“““""”"‘W““‘“’“"”“"\\

D2 -f13 dBm ]

1 RViS
[vAxH TS

3DB

e ‘)JWW@

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:27:08

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.05 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz

Offgset 14)5 dB

[20
1 RM|
MAXH [T
LvL
MWWJWWM\/M“
+10: \
D2 -3 dBm
=-20:

L_40 e

Y
~-50
~-60
[ -70
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:25:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.31 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.710000000 GHz

20 ’|

1 R
Lio rﬂﬂwmmﬂmww\»m‘km\ LVt
Lo \
\

~-10

D2 -f13 dBm

=T

F-20 WWM
30B
k_30 LWL

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:05:40

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.28 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz

Offgset 14)5 dB

MAXH »7'\”‘/\ ok N\“,\\ "
lm \\
D2 -[13 dBm

F-40

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:09:38
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.49 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.710000000 GHz
off$et 14]5 dB "
|20
-
[vAxH TS

" //W“ MMMMM’““\\

D2 -f13 dBm

3DB

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:04:51

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.82 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755016026 GHz

Offgset 14)5 dB

20
1 RM
VAXH T
+J\»<4{erhhwﬂuwymﬂavdﬂuﬂ_u-'~“Jde\ LVL
Fh1o \
D2 -N3 dBm WL

/.,

TN
+-50
t-60
[ -70
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:10:18

FCC Part 27, FCC Part 22H/24E

Page 150 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.08 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.709967949 GHz
offfet 145 dB "
20
.
10
LVL
WWWWW
i { \
F-10 I i
D2 -[13 dBm / K’
F-20
JJ 308
= ™
L 40 M.'PV’J‘U\W
*;w/ﬁ
F--60
[ -70
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:13:16

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.26 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz

Offgset 14)5 dB

MAXH I EET

L M LVL

D2 -[13 dBm
‘/—20 \

T
=
1)
[ ———

e

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:12:17
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.78 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.709935897 GHz
off$et 14]5 dB "
|20
-
10
LVL
ARALA PN hi Hahwrd %M
O

~-10
D2 -f13 dBm

~-20
¥ !
3DB

— |
| L

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:13:50

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.12 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755016026 GHz

Offgset 14)5 dB

LvL

D2 -[13 dBm \

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:11:28

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.99 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.710000000 GHz
off$et 14]5 dB "
|20
10
LVL
prad "W\MNN\IU\-MWV“W'\IJ‘\I\/\
i ] \
=10 I l
D2 -[13 dBm / \
=20

iJ 308
k_30 pu

M‘/VW

Center 1.71 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 22:15:48

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.34 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755048077 GHz
Offset 145 dB
[20
10
LvL
A»wmﬁuL»JmNUWMuNMVJ“NNNkNMNMj
=410 \l

D2 -[13 dBm
][20

\4L

Center 1.755 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 22:17:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

“VBW 500 kHz -24.10 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.710000000 GHz
off$et 14]5 dB "
|20
10
{&MW‘.\MWMMW“\ .
i } \
=10 ’ \
D2 -N3 dBm / \
=20

| a0 fuf“\aPﬂj 308

Center 1.71 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 22:15:12

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.32 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz
Offset 145 dB
[20

LvL

™ W“M““Ww\
|

*]10
D2 -[13 dBm \

Center 1.755 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 22:16:43
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®

1 R

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -27.52 dBm
Ref 29 dBm *Att 10 dB *SWT 50 ms 1.709935897 GHz

20 "lﬂ

~-10
D2 -f13 dBm

L, [T
\l\

— |

| a0 oy 308

N

-

~-50 7

Center 1.71 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 22:19:56

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -29.11 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz
Offset 145 dB
[20

LvL

D2 -[13 dBm

e Y S I i
|
K

N

Center 1.755 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 22:18:49
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®

1 R

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.55 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.709935897 GHz
off$et 14]5 dB "
|20
10

~-10
D2 -f13 dBm

, it et
|
\

— |

\ 3DB

A

Center 1.71 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 22:20:18

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -30.99 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz
Offset 145 dB
[20

LvL

D2 -[13 dBm
120
3DB
30

T
=
1)
[ ———

| . MM
Morn
+-50
t-60
[ -70
Center 1.755 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 22:18:12
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

Band 5:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz
*VBW 100 kHz
“SWT 50 ms

®

Ref 29 dBm “Att 10 dB

Marker 1 [T1 ]
-18.73 dBm
823.991025641 MHz

Offgset 14]5 dB

20

e

LvL

Lo /
~-10

D2 -[13 dBm '[\rf

kS

~-20

kmww

~-50

~-60

-70

Center 824 MHz 280 kHz/

Date: 7.NOV.2018 22:31:17

Span 2.8 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz
“VBW 100 kHz

Ref 29 dBm *Att 10 dB *SWT 80 ms

Marker 1 [T1 ]
-16.55 dBm
849.008974359 MHz

Lo /.M_.. WAL A ) e\ ey M\

LvVL

ko \L
*'Z D2 -3 dBm \(‘J\t

Center 849 MHz 280 kHz/

Date: 7.NOV.2018 22:32:28

Span 2.8 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.64 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 823.995512821 MHz
off$et 14]5 dB "
|20
1 RV
Lo P NS P

. / \

h
D2 -[l3 dBm «H \m

muwﬂumww

Center 824 MHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 22:30:08

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.36 dBm

Ref 29 dBm “Att 10 dB *SWT 80 ms 849.058333333 MHz

Offgset 14)5 dB

UtﬂhWFuLL¢NW”1JwU"AJmﬂ\ "
kcﬁ! \u
D2 -{L3 dBm i

F-40

Center 849 MHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 22:32:53
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.- RSZ181029004-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.64 dBm
Ref 29 dBm “ ALt 10 dB *SWT 80 ms 824 .000000000 MHz
off$et 14]5 dB "
|20
-
10

B J/M “’“”"““’““’”"‘"WM\
)

D2 -f13 dBm

=TT

3DB

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:35:55

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.11 dBm

Ref 29 dBm “Att 10 dB *SWT 80 ms 849.019230769 MHz

Offgset 14)5 dB

MAXH I EET

WWWW««,\ v
L
|

y D2 -[13 dBm

L _so WW 3DB
.

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:34:01
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.54 dBm
Ref 29 dBm “ ALt 10 dB *SWT 80 ms 824 .000000000 MHz
off$et 14]5 dB "
|20
1 RV
[vAxH TS

B )MMWWWM:\\ o

~-10
D2 -f13 dBm / i

F-20
M 308
30 W

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:35:23

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.81 dBm

Ref 29 dBm “Att 10 dB *SWT 80 ms 849.000000000 MHz

Offgset 14)5 dB

20
1 RM|
MAXH ST
LvL
WWWM
=110 \‘
D2 -3 dBm
=-20:

F-40

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 22:34:45
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QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.01 dBm

Ref 29 dBm *Att 10 dB *SWT 80 ms 824.000000000 MHz

20 "lﬁl

" //W MWWW\

D2 -f13 dBm

1 RViS
[vAxH TS

T
|
N
o
=t
|

3DB

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:37:31

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.42 dBm
Ref 29 dBm “Att 10 dB *SWT 80 ms 849.016025641 MHz
Offset 1415 dB
20
1 R
MAXH [T
hhtxnnJuﬁuuAAMﬁvvawq\JuwuﬁﬂhJA/hu,nud\ LVL
Ff10 \
D2 -[13 dBm \1L
F-20:
Vo] DB
I U“M“‘w
F-40 AN\V\V*H
F--50
I--60:
[ -70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:38:15

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.13 dBm

Ref 29 dBm *Att 10 dB *SWT 80 ms 824.000000000 MHz

20 "lﬁl
1 RulS
[vAxH TS

" 0 - ““”\\

~-10 I
D2 -f13 dBm \‘

3DB

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:36:55

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.71 dBm

Ref 29 dBm “Att 10 dB *SWT 80 ms 849.016025641 MHz

Offgset 14)5 dB

MAXH I EET

MMWW«\ L

} D2 -[13 dBm
-20

F-40

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 22:38:46

FCC Part 27, FCC Part 22H/24E

Page 162 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.60 dBm
Ref 29 dBm “ ALt 10 dB *SWT 80 ms 824 .000000000 MHz
off$et 14]5 dB "
|20
-
[vaxH TS

. e e e

| |

D2 -3 dBm / \

~-20
3DB
L_30 "y
WWW

L_s0 ]
~-60
[ -70
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:41:02

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.46 dBm

Ref 29 dBm “Att 10 dB *SWT 80 ms 849.032051282 MHz

Offgset 14)5 dB

MAXH I EET

LvL

L—T |

D2 -[13 dBm
J—ZO

L a0 ™

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:40:24

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.42 dBm
Ref 29 dBm “ ALt 10 dB *SWT 80 ms 824 .000000000 MHz
off$et 14]5 dB "
|20
-
[vaxH TS

L [\M«J\MW W‘VJ""'"\»\

~-10

D2 -f13 dBm

— |

3DB

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:41:30

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.42 dBm

Ref 29 dBm “Att 10 dB *SWT 80 ms 849.032051282 MHz

Offgset 14)5 dB

LvL

D2 -[13 dBm \

~-60
[ -70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 22:39:49

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

Band 7:

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -27.03 dBm
Ref 25 dBm “Att 10 dB *SWT 800 ms 2.500000000 GHz

offfet 14]5 dB "

20
10

/r-~.~a_,«wv~vuq~,nﬂ—ua—~u~~’--r\/-.,-“-\ VL
i / \
F-10 / \
=20

D1 -25 ¢iBm
-30 ﬂ,/vf*id DE
LA™

L 40 it e Y a
=50
-60
F-70
Center 2.5 GHz 1 MHz/ Span 10 MHz
12.NOV.2018 18:44:39

QPSK (5.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.99 dBm
Ref 25 dBm *Att 10 dB *SWT 800 ms 2.570000000 GHz
offfet 145 dB "
20
10
MVWM*umem~u~u»ﬂhmua»««wMNWaugmwv\ LVL
Llio \
-20 \
If D1 -25 ¢iBm
[-30 3DB
L0 i
=50
-60
F-70
Center 2.57 GHz 1 MHz/ Span 10 MHz
12.NOV.2018 18:48:28

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.99 dBm
Ref 25 dBm *Att 10 dB *SWT 800 ms 2.500000000 GHz
offfet 145 dB "
20
10
vy A AP NN A A A A ey, LVL
i / \
~-10 J \
~-20 \
D1 -25 ¢iBm
-30 dehz‘"ﬂ 3DB
,,\,,..w«w-"w
et
o]
~-50
~-60
=70
Center 2.5 GHz 1 MHz/ Span 10 MHz

12.NOV.2018 18:46:22

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.94 dBm
Ref 25 dBm “Att 10 dB “SWT 800 ms 2.570000000 GHz
offfet 145 dB "
20
10
pﬂmunanWﬂNNAMMﬂNWMMﬂWQHMAMM*«\ LvL
Llio \
-20
' D1 -25 ¢iBm
E_30 F 3DB
40 M g lem
F-50
-60
=70
Center 2.57 GHz 1 MHz/ Span 10 MHz

12.NOV.2018 18:49:25

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -34.12 dBm
Ref 25 dBm “Att 10 dB “SWT 500 ms 2.500000000 GHz
off$et 14]5 dB "
f20
“f1o
LVL
i ( \
F-10 / ‘
F-20 } \
D1 -25 ¢iBm
L_30 3DB
Lo MMM’}
w’f// S e vE S =
F-50
k--60
F-70
Center 2.5 GHz 2 MHz/ Span 20 MHz
Date: 12.NOV.2018 18:53:59
.
QPSK (10.0 MHz, FULL RB) - Right Band Edge
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -30.59 dBm
Ref 25 dBm “Att 10 dB “SWT 500 ms 2.570000000 GHz
offfet 14]5 dB "
20
PR < - 10
VAXH
LvL

kGWrmwhNMJ’MhNhﬂm&ﬂ%ﬂﬂh*kmﬂﬂﬁxﬁrﬁ

D1 -25 ¢iBm
?[730

~-50

~-60

~-70

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 12.NOV.2018 18:56:28

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181029004-00D

®

1 R

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -33.32 dBm
Ref 25 dBm “ ALt 10 dB *SWT 500 ms 2.500000000 GHz
off$et 14]5 dB "
=20
10
LVL
O

EREEE
|

D1 -25 ¢iBm

[-30 30B

~-60

=70

Center 2.5 GHz 2 MHz/ Span 20 MHz

12.NOV.2018 18:55:03

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.23 dBm
Ref 25 dBm “Att 10 dB *SWT 500 ms 2.570000000 GHz

offfet 14]5 dB "

LvL

D1 -25
Z—3G 3DB

~-50

~-60

~-70

Center 2.57 GHz 2 MHz/ Span 20 MHz

12.NOV.2018 18:55:57

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -31.72 dBm
Ref 25 dBm “ ALt 10 dB *SWT 500 ms 2.500000000 GHz
off$et 14]5 dB "
=20
10
I/WMMW% LVL

D1 -25 ¢iBm

~-30

3DB

~-60

=70

Center 2.5 GHz 3 MHz/ Span 30 MHz

12.NOV.2018 19:00:09

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -31.31 dBm
Ref 25 dBm “Att 10 dB *SWT 500 ms 2.570000000 GHz

offfet 14]5 dB "
20

D1 -25 ¢iBm l
Z73G

-40 el N T M“\«.\‘\\

~-50

~-60

~-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

12.NOV.2018 18:58:34

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -30.88 dBm
Ref 25 dBm “ ALt 10 dB *SWT 500 ms 2.500000000 GHz
off$et 14]5 dB "
=20
10

. (

D1 -25 ¢iBm
-30 N 3DB
k_a0 ’“*"lﬂﬂkh ﬂqﬁ““hfuuﬁhﬁw
j‘/()\/dl
~-60
=70
Center 2.5 GHz 3 MHz/ Span 30 MHz

12.NOV.2018 18:59:44

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -31.74 dBm
Ref 25 dBm “Att 10 dB *SWT 500 ms 2.570000000 GHz

offfet 14]5 dB "
20

LvL

T
=y
)
|+ T

D1 -25 ¢iBm »L
[—30

\"~\,J\-.q
k-40 \L\“ﬂk~d&\A“‘”‘“*“\hh«y\h~ﬂ
-50
-60
k-70
Center 2.57 GHz 3 MHz/ Span 30 MHz

12.NOV.2018 18:58:57

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -32.94 dBm
Ref 25 dBm “ ALt 10 dB *SWT 300 ms 2.500000000 GHz
off$et 14]5 dB "
=20
“10
™ LVL
Lo W . N \
L0 { \
=20 ! \
D1 -25 diBm /
=30

3DB

-‘AMM

F-40 T

L_so Mﬂ/

=70

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 12.NOV.2018 19:01:09

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -32.64 dBm

Ref 25 dBm “Att 10 dB *SWT 300 ms 2.570000000 GHz

offfet 14]5 dB "
20

LvL

T T

) =

o )
LT

[ D1 -25 ¢iBm \
-30

~-50

~-60

~-70

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 12.NOV.2018 19:04:09

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -32.14 dBm
Ref 25 dBm *Att 10 dB *SWT 300 ms 2.500000000 GHz
offfet 145 dB "
20
10
LV
Lo [\WW —~
~-10 (/ \‘
~-20 l \
D1 -25 ¢iBm \
-30 Mf/ 3DB
-40 P
- M/f'/
=70
Center 2.5 GHz 4 MHz/ Span 40 MHz

12.NOV.2018 19:02:00

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -33.63 dBm
Ref 25 dBm “Att 10 dB *SWT 300 ms 2.570000000 GHz
offfet 145 dB "
20
10
LVL
| s et st Ao b
410 \
120 \
J D1 -25 ¢iBm \
-30 \ DB
[[-40 [ A A
L so0 ",
-60
=70
Center 2.57 GHz 4 MHz/ Span 40 MHz

12.NOV.2018 19:03:04

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

Band 66:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.23 dBm
Ref 29 dBm “Att 10 dB *SWT 70 ms 1.709968590 GHz
off$et 14]5 dB "
|20
1 RV
MAXH [T M " Akl gl Y

] \
Lt

~-50

~-60

-70

Center 1.71 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 23:21:51

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.30 dBm

Ref 29 dBm *Att 10 dB *SWT 70 ms 1.780017949 GHz

|20

A
A '\ L
Lo z \
F-1
D2 -3 dBm %-\M
Wl

Center 1.78 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 23:24:48

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.73 dBm

Ref 29 dBm *Att 10 dB *SWT 70 ms 1.709986538 GHz

20 "lﬁl

U Ml N A AL AN e, L

[ ] |

D2 -3 dBm

L_20 NM{M \n
WW 3DB

-30

Center 1.71 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 23:22:55

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.22 dBm

Ref 29 dBm “Att 10 dB *SWT 70 ms 1.780017949 GHz

Offgset 14)5 dB

VAXH [ IR NI AP BT TRI Y

A iad IAVARLY o o A o - Y
// '] LvL
Oz \
Af D2 -113 dBm ]

-
:

~-30 wk)\\)‘
i *

F-40 TP
+-50
t-60
[ -70
Center 1.78 GHz 280 kHz/ Span 2.8 MHz

Date: 7.NOV.2018 23:24:19

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.24 dBm

Ref 29 dBm *Att 10 dB *SWT 70 ms 1.710000000 GHz

20 ’|

" )/““”’” ““““““‘““””"”M“"’“““”"“\\

~-10
D2 -f13 dBm J \{

1 RViS
10

3DB

-~ MW""MW

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 23:28:05

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.66 dBm

Ref 29 dBm “Att 10 dB *SWT 70 ms 1.780000000 GHz

Offgset 14)5 dB

MAXH I EET

ol o oy

J D2 -[13 dBm |

WA ] e

F-40 of

Center 1.78 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 23:26:18

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.39 dBm
Ref 29 dBm “ ALt 10 dB *SWT 70 ms 1.709990385 GHz
off$et 14]5 dB "
|20
-
10

~-10
D2 -f13 dBm i \

B M
308
L_30 1 la/W

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 23:27:37

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.60 dBm

Ref 29 dBm “Att 10 dB *SWT 70 ms 1.780000000 GHz

Offgset 14)5 dB

D2 -[13 dBm L‘\

~-20

h

Center 1.78 GHz 600 kHz/ Span 6 MHz

Date: 7.NOV.2018 23:26:56

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp

. (Shenzhen)

Report No

.- RSZ181029004-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.04 dBm
Ref 29 dBm “Att 10 dB “SWT 70 ms 1.710000000 GHz
offfet 145 dB "
20
.
[vAxH TS
/ﬂumﬂu&wwﬁ”“ﬂ%xwfdldﬂ“wwﬁM”JﬂtrquﬂwA\\ LV
i / &
F-10
D2 -[L3 dBm I 1
20
3DB
L_30 WY i ’
fﬂMudWJ“”M“rvu
L_. M.}M(
Ll
I--50:
I--60:
[ -70
Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 23:29:35

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz

Marker 1

[11 1
-20.69 dBm

Ref 29 dBm “Att 10 dB *SWT 70 ms 1.780000000 GHz
Offset 145 dB
20
1 RM|
IEG -10
LvL

T

D2 -[13 dBm

F-40

g

Center 1.78 GHz

Date: 7.NOV.2018 23:30:26

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181029004-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Ref 29 dBm *Att 10 dB *SWT 70 ms

Marker 1 [T1 ]
-19.79 dBm
1.710000000 GHz

20

1 RViS
[vAxH TS

e

. /

F-10 i

D2 -f13 dBm

3DB

Center 1.71 GHz 1 MHz/

Date: 7.NOV.2018 23:29:00

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Ref 29 dBm “Att 10 dB “SWT 70 ms

Marker 1 [T1 ]
-19.39 dBm
1.780000000 GHz

Offgset 14)5 dB

MAXH I EET

Pbs AN A I A -Mn,\\

LvL

/ D2 -[13 dBm |

F-40

Center 1.78 GHz 1 MHz/

Date: 7.NOV.2018 23:30:51

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.37 dBm
Ref 29 dBm “ ALt 10 dB *SWT 70 ms 1.709967949 GHz
off$et 14]5 dB "
|20
10

B WWWWW o

~-10

D2 -f13 dBm

—1

L a0 ‘d 3DB
W candil

Center 1.71 GHz 2 MHz/ Span 20 MHz

7.NOV.2018 23:32:48

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.31 dBm
Ref 29 dBm “Att 10 dB *SWT 70 ms 1.780000000 GHz
Offset 1415 dB
20
10
LVL
MMWW\
=410 \
D2 -[13 dBm \
%20
DB
F_30 Ry
W"'\. A
F-40 w\‘"\u
L l”\~ "
50 ]
~-60
[ -70
Center 1.78 GHz 2 MHz/ Span 20 MHz

7.NOV.2018 23:32:15

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.36 dBm

Ref 29 dBm *Att 10 dB *SWT 70 ms 1.709967949 GHz

Offset 14)5 dB

20 ’|

1 RViS
10

N TTI PRPINR F VT I P 1T u.|V.ln._',a‘ﬂ_‘,q,\‘,,u\k1

~-10

D2 -f13 dBm

—1 1
[ L+ —

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 23:33:07

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.54 dBm

Ref 29 dBm “Att 10 dB *SWT 70 ms 1.780128205 GHz

Offgset 14)5 dB

LvL

D2 -[13 dBm

T
=y
S}
N B

Center 1.78 GHz 2 MHz/ Span 20 MHz

Date: 7.NOV.2018 23:31:45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.37 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.710000000 GHz

Offset 14)5 dB

20 "lﬂ

1 RViS
[vAxH TS

~-10

D2 -f13 dBm

 —
—

L 40 A

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 7.NOV.2018 23:42:17

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.97 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.780000000 GHz

Offgset 14)5 dB

[20
1 RM|
MAXH ST
LvL
AJJuauAMw,uumLUwhvluudwaﬁnwhuﬂuﬂhﬁ
=10 \‘

D2 -[L3 dBm
} \
\%4 e o

Center 1.78 GHz 3 MHz/ Span 30 MHz

Date: 7.NOV.2018 23:44:09

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -26.15 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.709951923 GHz
off$et 14]5 dB "
|20
10
LVL
[,,JW,MWVWMJ—MW\A\
i , \
=10 I \
D2 -[13 dBm J \
=20

Center 1.71 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 23:42:45

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.08 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.780000000 GHz
Offset 145 dB
[20

LvL

*]10
D2 -[13 dBm
»/»20 \
3DB

.. o

it i A MO g
|
\

Center 1.78 GHz 3 MHz/ Span 30 MHz

7.NOV.2018 23:43:45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181029004-00D

®

1 R

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.31 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.710000000 GHz
off$et 14]5 dB "
|20
10

~-10
D2 -f13 dBm

. it il e it i
|
\

e N |

F-20

Center 1.71 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 23:41:27

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -30.90 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.780000000 GHz
Offset 145 dB
[20
10
LvL
WWMWM‘V\
Lo \
=410 ‘

D2 -[13 dBm
20
3DB
-30

Center 1.78 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 23:40:02
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®

1 R

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -27.19 dBm
Ref 29 dBm *Att 10 dB *SWT 50 ms 1.710000000 GHz
offfet 14]5 dB "
F20
10
LV
(.\rm&mwﬂu‘n M Abummpi b, ,«\J\,—\\
i ( \
~-10 l ‘
D2 -3 dBm ) H
~-20
3DB
-30 MW
//ﬁy
A
~-60
[ -70
Center 1.71 GHz 4 MHz/ Span 40 MHz
7.NOV.2018 23:41:04

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.87 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.780000000 GHz

Offgset 14)5 dB

LvL

D2 -[13 dBm
120
3DE
-30

T
=3
S}
N I

~-60
[ -70
Center 1.78 GHz 4 MHz/ Span 40 MHz

7.NOV.2018 23:40:30
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2018-11-17.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error —
(Vo) (Hz) (ppm)
-30 -15 -0.017930 2.5
-20 -12 -0.014344 2.5
-10 -11 -0.013148 2.5
0 -8 -0.009563 2.5
10 3.8 -6 -0.007172 2.5
20 -7 -0.008367 25
30 -4 -0.004781 25
40 -2 -0.002391 25
50 1 0.001195 2.5
V min.= 3.6 4 0.004781 2.5
20 V max.= 4.35 7 0.008367 2.5
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Vo) (Hz) (ppm)
-30 1 0.001195 25
-20 -3 -0.003586 25
-10 -4 -0.004781 2.5
0 -2 -0.002391 2.5
10 3.8 -5 -0.005977 2.5
20 -1 -0.001195 2.5
30 0 0.000000 2.5
40 0.002391 2.5
50 4 0.004781 2.5
V min.= 3.6 0.003586 25
20 V max.= 4.35 -6 -0.007172 2.5
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
©C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 -9 -0.004787 pass
-20 -6 -0.003191 pass
-10 -8 -0.004255 pass
0 -7 -0.003723 pass
10 3.8 -5 -0.002660 pass
20 -3 -0.001596 pass
30 -1 -0.000532 pass
40 2 0.001064 pass
50 3 0.001596 pass
V min.= 3.6 5 0.002660 pass
20 V max.= 4.35 8 0.004255 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem[()g)ature Voltag(; f:)pplied Frg}:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)

-30 3 0.001596 pass
-20 2 0.001064 pass
-10 -1 -0.000532 pass
0 -5 -0.002660 pass
10 3.8 -4 -0.002128 pass
20 -2 -0.001064 pass
30 -1 -0.000532 pass
40 -8 -0.004255 pass
50 -7 -0.003723 pass
V min.= 3.6 1 0.000532 pass
20 V max.= 4.35 -3 -0.001596 pass
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel
Temperaare | Votagesuppia | TS| T |
(Hz) (ppm)
-30 -4 -0.0021 pass
-20 -2 -0.0011 pass
-10 -3 -0.0016 pass
0 -2 -0.0011 pass
10 3.8 -3 -0.0016 pass
20 -2 -0.0011 pass
30 -1 -0.0005 pass
40 -2 -0.0011 pass
50 -2 -0.0011 pass
V min.= 3.6 -3 -0.0016 pass
20 V max.= 4.35 -1 -0.0005 pass
Band 4(SMHz Band width):
Power N 4g
RS I I T R vl
(VDC)
-30 1710.1125 1754.8717 1710.0000 1755.0000
-20 1710.0647 1754.8564 1710.0000 1755.0000
-10 1710.1127 1754.8714 1710.0000 1755.0000
0 1710.0436 1754.8032 1710.0000 1755.0000
10 3.8 1710.0432 1754.7580 1710.0000 1755.0000
20 1710.1128 1754.8728 1710.0000 1755.0000
30 1710.0790 1754.8758 1710.0000 1755.0000
40 1710.0677 1754.8315 1710.0000 1755.0000
50 1710.1125 1754.8718 1710.0000 1755.0000
V min.= 3.6 1710.0896 1754.8836 1710.0000 1755.0000
20 V max.= 4.35 1710.1025 1754.8485 1710.0000 1755.0000
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Band 5:
10.0 MHz Middle Channel, f,= 836.SMHz
Tem[()g)ature Voltag(; i:)pplied Frgg(e):cy Fr}e;}:g;lcy (I;;;,I:rllt)
(Hz) (ppm)
-30 -6 -0.0072 2.5
-20 -4 -0.0048 2.5
-10 -1 -0.0012 2.5
0 -4 -0.0048 2.5
10 3.8 -3 -0.0036 2.5
20 -3 -0.0036 2.5
30 -3 -0.0036 2.5
40 -3 -0.0036 2.5
50 -4 -0.0048 2.5
20 V min.= 3.6 -1 -0.0012 25
V max.= 4.35 -3 -0.0036 2.5
Band 7:
5 MHz Bandwidth
Temperature sl;ggﬁgd F, Fy FyLimit | Fy Limit
C) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.128335 | 2569.85568 2500 2570
-20 2500.128337 | 2569.855671 2500 2570
-10 2500.128331 | 2569.855678 2500 2570
0 2500.128337 | 2569.855676 2500 2570
10 3.8 2500.12833 | 2569.85567 2500 2570
20 2500.128325 | 2569.855665 2500 2570
30 2500.128323 | 2569.855659 2500 2570
40 2500.128319 | 2569.855658 2500 2570
50 2500.128314 | 2569.85565 2500 2570
20 V min.=3.6 | 2500.128335 | 2569.85568 2500 2570
V max.=4.35 | 2500.128337 | 2569.855671 2500 2570
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Band 66:
5 MHz Bandwidth
Temperature sﬁﬁgﬁi q F, Fy FpLimit | Fy Limit
cC) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.128549 | 1779.855082 1710 1780
-20 1710.128541 | 1779.855081 1710 1780
-10 1710.128543 | 1779.855084 1710 1780
0 1710.128550 | 1779.855086 1710 1780
10 3.8 1710.128540 | 1779.855080 1710 1780
20 1710.128538 | 1779.855074 1710 1780
30 1710.128534 | 1779.855073 1710 1780
40 1710.128533 | 1779.855071 1710 1780
50 1710.128525 | 1779.855064 1710 1780
20 V min.= 3.6 1710.128549 | 1779.855082 1710 1780
V max.=4.35 | 1710.128541 | 1779.855081 1710 1780
16QAM:
Band 2:
10.0 MHz Middle Channel
Tem?%‘)ilture Voltag(:/ f:)pplied Frg}:s:cy Frg}:g;lq Result
(Hz) (ppm)
-30 -5 -0.0027 pass
-20 -2 -0.0011 pass
-10 -3 -0.0016 pass
0 -6 -0.0032 pass
10 3.8 -3 -0.0016 pass
20 -2 -0.0011 pass
30 -2 -0.0011 pass
40 -2 -0.0011 pass
50 -1 -0.0005 pass
20 V min.= 3.6 3 0.003586 pass
V max.= 4.35 7 0.008368 pass

FCC Part 27, FCC Part 22H/24E

Page 191 of 193




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181029004-00D

Band 4(SMHz Band width):
Temperature | Poner F. Fu F Limit | Fy Limit
(°C) ({’,f’)c) (MHz) (MHz) (MHz) (MHz)
-30 17101125 | 1754.8717 | 1710.0000 | 1755.0000
-20 1710.0647 | 1754.8564 | 1710.0000 | 1755.0000
-10 17101127 | 1754.8717 | 1710.0000 | 1755.0000
0 1710.0438 | 1754.8032 | 1710.0000 | 1755.0000
10 3.8 1710.0431 | 1754.7580 | 1710.0000 | 1755.0000
20 1710.1122 | 1754.8718 | 1710.0000 | 1755.0000
30 1710.0790 | 1754.8758 | 1710.0000 | 1755.0000
40 1710.0687 | 1754.8313 | 1710.0000 | 1755.0000
50 1710.1120 | 1754.8718 | 1710.0000 | 1755.0000
2 Vmin=36 | 1710.0295 | 1754.7905 | 1710.0000 | 1755.0000
Vmax.=4.35 | 1710.0299 | 1754.7822 | 1710.0000 | 1755.0000

Band 5:
10.0 MHz Middle Channel, f,=836.5MHz
Tem[()g)ature Voltag(; f:)pplied Frgg(e):cy FI‘E(}:E:.IC)’ (I;)l;::)
(Hz) (ppm)

-30 -6 -0.0072 2.5

-20 -4 -0.0048 2.5

-10 -1 -0.0012 2.5

0 -4 -0.0048 2.5

10 3.8 -3 -0.0036 2.5

20 -3 -0.0036 2.5

30 -5 -0.0060 2.5

40 -3 -0.0036 2.5

50 -1 -0.0012 2.5

20 V min.= 3.6 -5 -0.0060 2.5

V max.= 4.35 -6 -0.0072 2.5
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Band 7:
5 MHz Bandwidth
Temperature sﬁﬁgﬁi q F,, Fu F,, Limit Fy, Limit
C) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.128219 | 2569.855776 2500 2570
-20 2500.128220 | 2569.855779 2500 2570
-10 2500.128212 | 2569.855777 2500 2570
0 2500.128213 | 2569.855775 2500 2570
10 38 2500.128210 | 2569.85577 2500 2570
20 2500.128204 | 2569.855764 2500 2570
30 2500.128199 | 2569.855756 2500 2570
40 2500.128195 | 2569.855749 2500 2570
50 2500.128185 | 2569.855741 2500 2570
2 Vmin=3.6 | 2500.128219 | 2569.855776 2500 2570
V max.= 4.35 | 2500.128220 | 2569.855779 2500 2570
Band 66:
5 MHz Bandwidth
Temperature sﬂﬁgﬁi q Fy, Fu F_Limit | Fy Limit
(°C) Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.128211 | 1779.855789 1710 1780
-20 1710.128213 | 1779.855782 1710 1780
-10 1710.128216 | 1779.855787 1710 1780
0 1710.128215 | 1779.855789 1710 1780
10 38 1710.12821 | 1779.85578 1710 1780
20 1710.128205 | 1779.855772 1710 1780
30 1710.128202 | 1779.855768 1710 1780
40 1710.128195 | 1779.85576 1710 1780
50 1710.128189 | 1779.855758 1710 1780
2 Vmin=36 | 1710.128211 | 1779.855789 1710 1780
V max.= 4.35 | 1710.128213 | 1779.855782 1710 1780

#hxk* END OF REPORT *#**%*%*
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